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FCCID . TVE-512178E8741

Equipment : Secured Wireless Access Point

Brand Name . FORTINET

Model Name . FOrtiAP 441Kxxxxxx, FAP-441Kxxxxxx, FORTIAP-441KXXXXXX,

(Where "x" can be used as "A-Z", or "0-9", or “-", or blank for
software changes or marketing purposes only)

Applicant : Fortinet, Inc.

909 Kifer Road, Sunnyvale, CA 94086, USA
Manufacturer . Fortinet, Inc.

909 Kifer Road, Sunnyvale, CA 94086, USA
Standard : FCC Part 15.407

The product was received on Mar. 03, 2025 and testing was performed from Mar. 18, 2025 to Apr. 07, 2025.
We, Sporton International (USA) Inc., would like to declare that the tested sample has been evaluated in
accordance with the test procedures given in WiFi Alliance AFC Device (DUT) Compliance Test Plan Version

1.7 and has been in compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written approval of

Sporton International (USA) Inc., the test report shall not be reproduced except in full.
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Sporton International (USA) Inc.
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TEL : 408 9043300 Page Number : 1of 64
Issue Date . May 22, 2025
Report Version 101



seomon 1s. AFC DEVICE (DUT) TEST REPORT Report No. : F3250217007

Table of Contents

1. Administration Data 4
1.1 Testing Laboratory 4
1.2 Applicant 4
1.3 Manufacturer 4
1.4 Applied Standard 5

2. General Information 5
2.1 Description of Device Under Test (DUT) 5
2.2 Protocol Test Summary 7
2.3 Support Equipment 9
2.4 Measuring Equipment List 9
2.5 Measurement Uncertainty 9

3. Measurement Environment 10
3.1 Test configuration 10

4. Protocol Test Results 1
4.1 Successful registration and spectrum access request 11
4.1.1 AFCD.RSA Test Vector 15
4.1.2 AFCD.RSA RF Transmit Power Measurement — BW 20MHz 15
4.1.3 AFCD.RSA RF Transmit Power Measurement — BW 40MHz 21
4.1.4 AFCD.RSA RF Transmit Power Measurement — BW 80MHz 27
4.1.5 AFCD.RSA RF Transmit Power Measurement — BW 160MHz 33
4.1.6 AFCD.RSA RF Transmit Power Measurement — BW 320MHz 39
4.2 Unsuccessful spectrum access request 45
4.2.1 AFCD.USA Test Vectors 46
4.3 Successful spectrum access update 47
4.3.1 AFCD.SAU Test Vectors 51
4.3.2 AFCD.SAU RF Transmit Power Measurement 52
4.4 Unsuccessful spectrum access update 59
4.4.1 AFCD.UAU Test Vectors 62
4.5 Unsuccessful server validation 63
4.5.1 AFCD.USV Test Vectors 64

Appendix A. Setup Photographs

Appendix B. AFC Test Logs

TEL : 408 9043300 Page Number : 20f 64

Issue Date . May 22, 2025

Report Version 101



seomon 1s. AFC DEVICE (DUT) TEST REPORT Report No. : F3250217007

History of this test report

Report No. Version Description Issue Date

F3250217007 01 Initial issue of report May 22, 2025

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the regulation
limits or in accordance with the requirements stipulated by the applicant/manufacturer who shall bear all the
risks of non-compliance that may potentially occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the DUT presented in the test report that may affect the test assessments are declared
by the manufacturer who shall take full responsibility for the authenticity.

TEL : 408 9043300 Page Number . 3of 64
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Report No. : F3250217007

1. Administration Data

1.1 Testing Laboratory

Test Site

Sporton International (USA) Inc.

Test Site Location

1175 Montague Expressway, Milpitas, CA 95035
TEL: (408) 904-3300

Test Site No.

Sporton Site No.

THO1-CA

Test Engineer

Thomas Chen and Kaying Xiong

Temperature 21~24 °C
Relative Humidity 48 ~53 %
FCC Designation No.: US1250

1.2 Applicant
Company Name Fortinet, Inc.

Address

909 Kifer Road, Sunnyvale, CA 94086, USA

1.3 Manufacturer

Company Name

Fortinet, Inc.

Address

909 Kifer Road, Sunnyvale, CA 94086, USA

TEL : 408 9043300

Page Number
Issue Date

Report Version
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1.4 Applied Standard

According to the specifications declared by the manufacturer, the DUT must comply with the requirement of

the following standards:

[n.1]. FCC Part 15.407

[n.2]. FCC KDB 987594 D01 U-NIl 6GHz General Requirements v02r02

[n.3]. FCC KDB 987594 D05 AFC DUT Test Harness Testing v01r01

Standards | [n.4]. WiFi Alliance AFC System to AFC Device Interface Specification v1.5, 5 May 2023
[n.5]. WiFi Alliance AFC Device (DUT) Compliance Test Plan v1.7, 16 Jun 2024

[n.6]. WiFi Alliance AFC Device (DUT) Compliance Test Vectors v1.2, 27 Jun 2023

[n.7]. ANSI C63.10-2013

Remark: All the test items were validated and recorded in accordance with the standards without any

modification during the testing.

2. General Information
2.1 Description of Device Under Test (DUT)

Product Feature & Specification

EUT Type Secured Wireless Access Point
Brand Name FORTINET
FortiAP 441Kxxxxxx, FAP-441Kxxxxxx, FORTIAP-441Kxxxxxx, (Where
Model Name "X" can be used as "A-Z", or "0-9", or “-", or blank for software changes
or marketing purposes only)
FCCID TVE-512178E8741
Il Standard Power Access Point (SP AP)

Device Under Test Type
yp O Fixed Client

I with Domain Proxy

Domain Proxy support
y supp I without Domain Proxy

Deployment M Indoor
O Qutdoor
DUT HW Version 7.6
DUT FW Version 7.6
DUT SW Version 7.6
DUT Serial Number FP441KTF24014396

Note: The antenna gain used for the following sections is from antenna report.

TEL : 408 9043300 Page Number - 50of 64
Issue Date . May 22, 2025
Report Version 101
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AFC DUT general capabilities declaration

Iltem Question Vendor response
Bl Standard Power
Access Point (6SD)
1 AFC DUT Type. O Fixed Client (6FC)
[0 Domain Proxy
) Does the AFC DUT support sending an Available Spectrum Ves
Inquiry Request based on the inquiredFrequencyRange field
3 Does the AFC DUT support sending an Available Spectrum Ves
Inquiry Request based on the inquired Channels fields?
] Frequency based
4 If the Answer to Items 2 and 3 is “Yes”, what is AFC DUT'’s ] Channel based
(For 2,3) | default inquiry type? M Both
O N/A
. Does the AFC DUT need to be supplied with BSS configuration Ves
parameters?
Does the AFC DUT manufacturer attest to AFC DUT
° compliance with rules for LPI operation? ves
Does the AFC DUT need to be supplied with mandatory
7 registration information to formulate an Available Spectrum Yes
Inquiry Request
B Ellipse
8 If the Answer to Item 7 is “Yes”. What is the geographic O Linear Polygon
(For 7) | Supported by the AFC DUT? O Radial Polygon
I N/A
9 Does the AFC DUT support 160 MHz channel width operation? Yes
Which method does AFC DUT acting as a Fixed Client uses for - In-band
10 [0 Out-of-band
sending an Available Spectrum Inquiry Request? B VA
11 Does the AFC DUT support 320 MHz channel width operation? Yes

TEL : 408 9043300

Page Number
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Report No. : F3250217007

2.2 Protocol Test Summary

) Test Case Test . N
Section . FCC Requirement Short Description Test Result
ID Description
47 CFR Section Transmit only as instructed by
15.407(k)(1) AFC System
47 CFR Section Register with AFC System prior
15.407(k)(8)() to initial transmission
47 CFR Section Provide required registration
15.407(k)(8)(ii) parameters
Successful ) : . . .
, . 47 CFR Section Registration either directly or
registration )
15.407(k)(8)(iii) via proxy
4.1 AFCD.RSA | and spectrum — - PASS
. Determination of appropriate
access 47 CFR Section . T
. channel configuration implied
request 15.407(1)(ii)
by AFC System response
Must contact an AFC system at
least once per day to obtain the
47 CFR . .
15.407()(8) V) latest list of available
' frequencies and the maximum
permissible power
47 CFR Section Transmit only as instructed by
15.407(k)(1) AFC System
Unsuccessful ) ) ) .
. . 47 CFR Section Register with AFC System prior
registration i N o
15.407(k)(8)(i) to initial transmission
4.2 AFCD.USA | and spectrum X X X X X PASS
ACCESS 47 CFR Section Provide required registration
15.407(k)(8)(ii arameters
request (@) parameters
47 CFR Section Registration either directly or
15.407(k)(8)(iii) via proxy
TEL : 408 9043300 Page Number : 7 of 64
Issue Date . May 22, 2025
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AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

) Test Case Test . .
Section . FCC Requirement Short Description Test Result
ID Description
47 CFR Section Register with AFC System after
15.407(k)(8)(i) change of location
Successful
. Update AFC System upon
spectrum 47 CFR Section ) .
4.3 AFCD.SAU N change of registration PASS
access 15.407(k)(8)(ii)
parameters
update ) ) .
47 CFR Section Report location and uncertainty
15.407(k)(9)(i) from power-off condition
47 CFR Section Register with AFC System after
15.407(k)(8)(i) change of location
Unsuccessful
) Update AFC System upon
spectrum 47 CFR Section ] )
4.4 AFCD.UAU N change of registration PASS
access 15.407(k)(8)(ii)
parameters
update ) . .
47 CFR Section Report location and uncertainty
15.407(k)(9)(i) from power-off condition
Incorporate adequate security
Unsuccessful ) .
47 CFR Section measurements to prevent it
4.5 AFCD.USV | server ) PASS
o 15.407(k)(8)(v) from accessing AFC systems
validation
not approved by the FCC
Note: For Protocol Test Results, please find the Appendix B for AFC Test Logs.
TEL : 408 9043300 Page Number : 8 of 64
Issue Date . May 22, 2025
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Report No. : F3250217007

2.3 Support Equipment

Name Brand Name Type/Model Serial Number FCC ID
FortiGate 71F Fortinet FG-71F FGT71FTK22000034 N/A
Smart Phone Motorola Razr+ 2024 NA4T260047 IHDT56AP9
2.4 Measuring Equipment List
i Calibration
Name Brand Name Type/Model Serial Number
Last Cal. Due Date
Spectrum Rohde & FSV40 101089 Apr. 24, 2024 | Apr. 23, 2025
Analyzer Schwarz
2.5 Measurement Uncertainty
Uncertainty of Conducted Power Measurement
Measuring Uncertainty for a Level of Confidence of 0.33dB
95% (U = 2uc(y)) '
TEL : 408 9043300 Page Number : 9 of 64
Issue Date . May 22, 2025
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Report No. : F3250217007

3. Measurement Environment

Measurement Environment Information

AFC DUT Test Harness

AFC DUT Test Harness Version (2.0.65.184)

Operating System

Ubuntu 22.04

TLS version

V12

3.1 Test configuration

ﬁ
e \WLAN Cable AFC DUT

= RF Cable

Test

Harness

—‘

AFC DUT
_~

— —
RF Test

Equipment

E

Standard Power Access Points Test Setup

TEL : 408 9043300
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seomon 1s. AFC DEVICE (DUT) TEST REPORT Report No. : F3250217007

4. Protocol Test Results

4.1 Successful registration and spectrum access request

# Description Results
L If the AFC DUT is Standard Power Access Point, go to Step 2, else go to Goto
Step 12 step 2

AFC DUT set to Initial Pre-test State.

If needed (see Table 5 declaration), configure the AFC DUT with BSS
parameters per Table 9 and a temporary test regulatory identifier (e.g., FCC
2 ID), geographic coordinates, antenna height, and uncertainty parameters. Done
Configure the AFC DUT with AFC System URL and server root certificate.
Trigger the AFC DUT to send to the AFC DUT Test Harness an Available

Spectrum Inquiry Request.

3 AFC DUT sends a valid Available Spectrum Inquiry Request containing the PASS
inquiredFrequencyRange and/or the inquiredChannels fields*.

AFC DUT Test Harness validates the presence of mandatory registration
4 . _ PASS
information

AFC DUT Test Harness sends an Available Spectrum Inquiry Response
. containing a list of available frequency ranges and/or channels and the 5

one
maximum permissible transmit power in the availableFrequencyinfo and/or

availableChannellnfo fields.

TEL : 408 9043300 Page Number : 11 of 64
Issue Date . May 22, 2025
Report Version 101
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Description

Results

Throughout Step 1 to Step 4, RF Test Equipment monitors the output of the

AFC DUT to confirm that the AFC DUT does not transmit:

® Inthe band if the AFC DUT supports only SP operation

Or

®  Above LPI limits for AFC DUT whose manufacturer attests to its
compliance with rules for LPI operation

Wait for 60 seconds

RF Test Equipment monitors any transmission by the AFC DUT conforms to

the following:

® For SP only operation, AFC DUT conforms to the conditions contained in
the Available Spectrum Inquiry Response and does not exceed
emissions limits in adjacent frequencies.

® For AFC DUT whose manufacturer attests to its compliance with rules
for LPI operation, AFC DUT transmit power in the band is less than
CEILING [LPI limits, SP limits contained in the Available Spectrum
Inquiry Response] and does not exceed emissions limits in adjacent

frequencies.

PASS

Trigger the AFC DUT to send to the AFC DUT Test Harness an Available

Spectrum Inquiry Request.

Done

AFC DUT sends a valid Available Spectrum Inquiry Request containing the

inquiredFrequencyRange and/or the inquiredChannels fields*.

PASS

AFC DUT Test Harness validates the presence of mandatory registration

information

PASS

10

AFC DUT Test Harness sends an Available Spectrum Inquiry Response
containing a list of available frequency ranges and/or channels and the
maximum permissible transmit power in the availableFrequencylnfo and/or

availableChannellnfo fields which are significantly different from Step 5.

Done

TEL : 408 9043300 Page Number

Issue Date
Report Version

: 12 of 64
. May 22, 2025
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# Description Results

Wait for 5 minutes (configurable)

RF Test Equipment monitors any transmission by the AFC DUT conforms to

the following:

®  For SP only operation, AFC DUT conforms to the conditions contained in
the latest Available Spectrum Inquiry Response and does not exceed

11 emissions limits in adjacent frequencies. PASS

® For AFC DUT whose manufacturer attests to its compliance with rules
for LPI operation, AFC DUT transmit power in the band is less than
CEILING [LPI limits, SP limits contained in the latest Available Spectrum
Inquiry Response] and does not exceed emissions limits in adjacent

frequencies.

12 If the AFC DUT is Fixed Client, go to Step 13 else Stop the test Test end
13 The AFC DUT set to Initial Pre-test State. Not
applicable

If needed (see Table 5 declaration), configure the AFC DUT with a temporary

test regulatory identifier (e.g., FCC ID), geographic coordinates, antenna

height, and uncertainty parameters. Not
1 Configure the AFC DUT with AFC System URL and server root certificate. applicable
Trigger the AFC DUT to send to the AFC DUT Test Harness an Available
Spectrum Inquiry Request using either In-band or Out-of-band methods.
AFC DUT sends a valid Available Spectrum Inquiry Request containing the Not
o inquiredFrequencyRange and/or the inquiredChannels fields* applicable
AFC DUT Test Harness validates the presence of mandatory registration Not
1o information applicable
AFC DUT Test Harness sends an Available Spectrum Inquiry Response
containing a list of available frequency ranges and/or channels and the Not
o maximum permissible transmit power in the availableFrequencylnfo and/or applicable

availableChannellnfo fields.

If AFC DUT used Out-of-band method, initiate connection procedure between

Not
18 AFC DUT and SP Access Point by following instructions provided by the AFC icabl
applicable
DUT Vendor
TEL : 408 9043300 Page Number : 13 of 64
Issue Date . May 22, 2025
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Report No. : F3250217007

# Description Results
Wait for 60 seconds
RF Test Equipment monitors any transmission by the AFC DUT conforms to Not

19 the conditions contained in the Available Spectrum Inquiry Response and applicable
does not exceed emissions limits in adjacent frequencies
Trigger the AFC DUT to send to the AFC DUT Test Harness an Available Not

20 Spectrum Inquiry Request using either In-band or Out-of-band methods applicable
AFC DUT sends a valid Available Spectrum Inquiry Request containing the Not

2t inquiredFrequencyRange and/or the inquiredChannels fields* applicable
AFC DUT Test Harness validates the presence of mandatory registration Not

2 information applicable
AFC DUT Test Harness sends an Available Spectrum Inquiry Response
containing a list of available frequency ranges and/or channels and the Not

23 maximum permissible transmit power in the availableFrequencyinfo and/or applicable
availableChannellnfo fields which are significantly different from Step 17.
If AFC DUT used Out-of-band method, initiate connection procedure between

24 AFC DUT and SP Access Point by following instructions provided by the AFC '\_IOt
DUT Vendor applicable
Wait for 60 seconds (configurable)
RF Test Equipment monitors any transmission by the AFC DUT conforms to Not

2 the conditions contained in the latest Available Spectrum Inquiry Response applicable
and does not exceed emissions limits in adjacent frequencies

TEL : 408 9043300 Page Number : 14 of 64
Issue Date . May 22, 2025
Report Version 101



seomon 1s. AFC DEVICE (DUT) TEST REPORT Report No. : F3250217007
4.1.1 AFCD.RSA Test Vector
Test Vector Test Category Results
AFCD.RSA Successful registration and spectrum access request PASS
4.1.2AFCD.RSA RF Transmit Power Measurement — BW 20MHz
LPI Mode
SA Reading PSD EIRP PSD FCC
Center Ant
BW [dBm/MHZz] ; [dBm/MHZz] EIRP PSD
Freq. Gain "
[MHZ] [MHZz] [dBi] Limit
CHO | CH1 | CH2 | CH3 CHO | CH1 | CH2 | CH3 | [dBm/MHZ]
6395 20 -345 | -4.00 | -3.35 | -2.70 5.24 1.79 1.24 1.89 2.54 5
SP AP Mode
SA Reading Power EIRP
Center BW [dBm] An_t [dBm] Max_. E_IRP
Freq. [MHz] Gain Limit
[MHZ] cHo | cH1 | cH2 | cH3 | 9Bl | cho | cH1 | cH2 | cH3 [dBm]
6175 17.67 | 17.72 | 17.81 | 17.90 2291 | 22.96 | 23.05 | 23.14 34.20
20 5.24
6735 17.67 | 17.35 | 16.36 | 18.10 22,91 | 22.56 | 21.60 | 23.34 33.40
SA Reading PSD EIRP PSD
Center | gy [dBm/MHzZ] A [dBm/MHZ] s FeD
Freq. [MHz] Gain Limit
[MHZ] cHo | cH1 | cH2 | cH3 | 9Bl | cho | cH1 | cH2 | cH3 | [dBMMHZ]
6175 6.40 6.10 6.83 6.21 11.64 | 11.34 | 12.07 | 11.45 21.20
20 5.24
6735 6.32 5.85 5.32 8.07 1156 | 11.09 | 10.56 | 13.31 20.40
Note 1: The path loss between the DUT and the Spectrum Analyzer has been offset and configured in the
Spectrum Analyzer.
Note 2: The antenna gain is 5.24 dBi, and each antenna transmits in its own direction, so they do not correlate
with each other, as declared by the manufacturer.
Note 3: The Max. EIRP Limit and Max. PSD Limit are granted by the AFC DUT test harness in the spectrum

response during testing.
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LPI Mode FCC EIRP PSD Limit 5 dBm/MHz

DUT Center Frequency 6395 MHz, Bandwidth 20 MHz

CHO

SA Reading PSD [dBm/MHz]

Spectrum - Spectrum -
Ref Level 23.00 dém  Offset 24.00 GB = RBW 1 MHz Ref Level 23.00 dém  Offset 24.47 OB = RBW 1 MHz
lo att 10de SWT 1ms @ VBW 3MHz Mode auto Sweep o att 10de SWT 1ms @ VBW 3MHz Mode auto Sweep
SGL Count 3007300 SGL Count 3007300
(@ 17m Avgrwr (@ 17m Avgrwr
20 di MiL1] 3.45 dbm 20 di ML) +.00 dBm)
6.3B65680 GHz 6.4025920 GHz
10 10
0 = 0 -
P OIS B —
E S g =y I e I [
-10 / * -10
i Y ! \
20 / | 20 / |
- 7 T - / 1
/ i / i
-30 db I 30 db | \
l’l \‘ / 'IL
-0 ’J,J‘df . -0 r'ﬂ b 1}.
50 S e 50 gom ot .
60 -60
70 d 70 d
CF 6.395 GHz 1001 pts Span 40.0 MHz CF 6.395 GHz 1001 pts
L JU J t ) L JU
Date: 4 APR 2025 00:3425

Dete. 4 APR.2025 00.38.45

Span 0.0 MHz
]| L]

CH 2

Spectrum - Spectrum -
Ref Level 2300 dém Offset 23.40 dB » RBW 1 MHz Ref Level 2300 dém Offset 23.53 dB » RBW 1 MHz
fo ALt 10dB  SWT Ims » VBW 3 MHz Mode auto Sweep je ALl 10de  SWT Ims » VBW 3 MHz Mode auto Sweep
SGL Count 300/300 SGL Count 300/300
[@1Rm Avgrwr [@1Rm Avgrwr
20 di Mi[1] .35 dBm 20 di Mi[1] 270 dBm
6.9672060 GHz 6.4012740 GHz
10 10
. .
B N N
- o pe— . O S T Lo
/ —— " / S \
i i 5 ) 7 v
! \ / \
-20 -20 J. T
i \ \
0 / | 0 \
. { T - i
- i i - J
H,dr ", /2 o
I [ R——— e v T —
-60 -60
-70 dl -70 dl
CF 6.395 GHz 1001 Els SEan 40.0 MHz CF 6.395 GHz 1001 Els SEan 40.0 MHz
L )| ] ANRNNEEND wa L )| ] ANRNNEEND wa
Date 4 APR 2025 00-41:51 Date 4 APR 2025 004233
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SP AP Mode Max. EIRP Limit 34.20 dBm

DUT Center Frequency 6175 MHz, Bandwidth 20 MHz

CHO

SA Reading Power [dBm]

CH1

Dete. 4 APR.2025 00.48.54

Spectrum 2 () k2 Spectrum 2z (%) k2
Ref Level 23,00 dém Offset 24.00 dB » RBW 300 kHz Ref Level 23,00 dém Offset 24.47 dB » RBW 300 kHz

jo ALl 1l0de  SWT Ims » VBW 1MHz Mode Auto Sweep Jo AL l0de  BWT 1ms & VBW 1MHz Mode Auto Sweep

SGL Count 3004300 SGL Count 3004300

(@ 1°m Avgrwr (@ 1°m Avgrwr

204 T T T — 204 T T T T

10 di 10 di

0 di 0 di

10 d -10 d

-20 di -20 di

-30 di J»('l 'L\K -30 di '4"‘\‘

- W«"‘" M“H\,w AR ‘“lﬁ"‘“‘\f\«.

oty S

st e

-60 df -60 d

70 70

CF 6.175 GHz 1001 pts Span 40.7 MHz CF 6.175 GHz 1001 pts Span 40.7 MHz
(Channel Power (Channel Power

Bandwidth 20.00 MHz Power 17.67 dBm Tx Total 17.67 dBm Bandwidth 20.00 MHz Power 17.72 dBm Tx Total 17.72 dBm
) J

T

Dete. 4 APR.2025 00.46.50

CH 2

CH3

Spectrum 2

®

Ref Level 23.00 dém  Offset 23.40 0B » RBW 300 kHz

Spectrum 2 #{x)

Date 4 APR 2025 00 4616

Ref Level 23,00 dém Offset 23.53 dB » RBW 300 kHz
jo ALl 1l0de  SWT Ims » VBW 1MHz Mode Auto Sweep jo ALl l0de  SWT Ims » VBW 1MHz Mode Auto Sweep
SGL Count 300/300 SGL Count 300/300

(@1Rm Avgrwr (@1Rm Avgrwr

e T T T f— e T T T T

10 di 10 di

0 d 0 d

-10 di -10 d

-20 di -20 di

po s |

o 2 Y o N

ki LRy R T rv— a0 d wﬂf i C

ot

60 d -60 d

-70 -70

CF 6.175 GHz 1001 pts Span 40.7 MHz CF 6.175 GHz 1001 pts Span 40.7 MHz
Ghonnel Pawer Ghonnel Pawer

Bandwidth 20.00 MHz Power 17.81 dBm Tx Total 17.81 dBm Bandwidth 20.00 MHz Power 17.90 dBm Tx Total 17.90 dBm
i J i

]

Date 4 APR 2025 00 4452
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SP AP Mode Max. EIRP Limit 33.40 dBm
DUT Center Frequency 6735 MHz, Bandwidth 20 MHz

SA Reading Power [dBm]
CHO CH1

Spectrum 2 #{(X) [“a - Spectrum 2z (%) [“a

Ref Level 23.00 dém Offset 24.00 dB » RBW 300 kHz Ref Level 23.00 dém Offset 24.47 dB & RBW 300 kHz
o ALL 10de  SWT Ims » VBW 1MHz Mode Auto Sweep o ALL 10de  SWT Ims » VBW 1MHz Mode Auto Sweep
SGL Count 300/300 SGL Count 300/300
(@ 1°m Avgrwr (@ 1°m Avgrwr
20di T T T - 20di T T T T
10 di 10 di
0 di 0 di
-10 d -10 d
-20 di -20 d
0 L~ ] a0 o N
ad e Ay
[P TPVIC \'“hwww i et
<50 di -50 d
-60 d -60 d
-7 -7
CF 6.735 GHz 1001 pts Span 40.7 MHz CF 6.735 GHz 1001 pts Span 40.7 MHz
‘Channel Pawer ‘Channel Pawer
Bandwidth 20.00 MHz Power 17.67 dBm T Total 17.67 dBm Bandwidth 20.00 MHz Power 17.35 dBm Tx Total 17.35 dBm

- ’ TR o | ]

Dete. 4 APR.2025 00.51.06

Dete. 4 APR.2025 00.52.19

CH 2 CH3

Specumz @) (=) | S 5z ©) &l

Ref Level 23,00 dém Offset 23.49 dB » RBW 300 kHz Ref Level 23,00 dém Offset 23.53 dB » RBW 300 kHz
jo ALl 1l0de  SWT Ims » VBW 1MHz Mode Auto Sweep jo ALl l0de  SWT Ims » VBW 1MHz Mode Auto Sweep
SGL Count 300/300 SGL Count 300/300
(@ 1rm AvgPwr (@ 1rm AvgPwr
20d T T T | - 20d T T T T
10 di 10 di
0 d 0 d
-10 di -10 d
=20 df -20 di
a0 a1 r\f’r "\)\ -30 di /)f "k
oo T ni ] o “L%w
S50 d -50 d
60 d -60 d
-70 -70
CF 6.735 GHz 1001 pts Span 40.7 MHz CF 6.735 GHz 1001 pts Span 40.7 MHz
‘Channel Pawer ‘Channel Pawer
Bandwidth 20.00 MHz Power 16.36 dBm Tx Total 16.36 dBm Bandwidth 20.00 MHz Power 18.10 dBm Tx Total 18.10 dBm
T ] TN T ]
Date 4 APR 2025 005318 Date 4 APR 2025 005517
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SPORTON LAB.

AFC DEVICE (DUT) TEST REPORT

Report No. : F3

250217007

SP AP Mode Max. PSD Limit 21.20 dBm/MHz

DUT Center Frequency 6175 MHz, Bandwidth 20 MHz

CHO

SA Reading PSD [dBm/MHz]

CH1

Date 4 APR 2025 004537

Spectrum - Spectrum -
Ref Level 2300 dém Offset 24.00 dB » RBW 1 MHz Ref Level 2300 dém Offset 24.47 dB » RBW 1 MHz
fo ALt 10dB  SWT Ims » VBW 3 MHz Mode auto Sweep je ALl 10de  SWT Ims » VBW 3 MHz Mode auto Sweep
SGL Count 300/300 SGL Count 300/300
(@1Rm AvgPwr (@1Rm AvgPwr
20d Mi[1] 6.40 dbm) 20 df CTETRY) 6.10 dBm
6.1829520 GHz 6.1674080 GHz
10 10 3
SN EU—. . S .
P - ~ o i W PR e S
a a
r \ ff \
\
10 "‘ T -10 \
{ \ ,? \
/ \ i
-20 ] t -20 +
/ \ ! \1
3048 K - a0 B if -
W 1 f u
& e ! LIV
Ml S Ra— R e
-50 -50
60 -60
-70 dl -70 dl
CF 6.175 GHz 1001 pts Span 40.0 Mz CF 6.175 GHz 1001 pts Span 40.0 Mz
L JU ] q ) L JU ] ]| L]
Date: 4,APR,2025 00.45:28 Date: 4,APR,2025. 00.47:21
Spectrum - Spectrum -
Ref Level 2300 dém Offset 23.40 dB » RBW 1 MHz Ref Level 2300 dém Offset 23.53 dB » RBW 1 MHz
fo ALt 10dB  SWT Ims » VBW 3 MHz Mode auto Sweep je ALl 10de  SWT Ims » VBW 3 MHz Mode auto Sweep
SGL Count 300/300 SGL Count 300/300
(@1Rm AvgPwr (@1Rm AvgPwr
20 di Wil 6.83 dbm) 20 di Wil 6.21 dbm)
61003150 GHz 61781970 GHz
10 \‘x‘ 10
P B it R P | e R
a f - a \
7 \ { \
/ \ / \
-10 T A -10 f A
] 7 1
{ \ | \
20 f 4 20 i
/ \ ] |
30 6B o4 30 6B i LN
P \
- . "um - il in
7 g
X ), it M
bt i’ hMJ'J""‘lL“I gl b Mol i
50 i)
60 -60
-70 dl -70 dl
CF 6.175 GHz 1001 pts Span 40.0 Mz CF 6.175 GHz 1001 pts Span 40.0 Mz

( 1

Date 4 APR 2025 0

04508

] ||
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SPORTON LAB.

AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

SP AP Mode Max. PSD Limit 21.40 dBm/MHz
DUT Center Frequency 6735 MHz, Bandwidth 20 MHz

CHO

SA Reading PSD [dBm/MHz]

CH1

( 1

Date 4 APR 2025 005349

( 1

Date 4 APR 2025 005443

Spectrum  # - Spectrum -
Ref Level 23.00 dém Offset 24.00 dB » RBW 1 MHz Ref Level 23.00 dém Offset 24.47 dE » RBW 1 MHz
o AL 10dB  SWT Ims » VBW 3 MHz Mode auto Sweep o ALL 10de  SWT Ims » VBW 3 MHz Mode auto Sweep
SGL Count 300/300 SGL Count 300/300
(@1Rm AvgPwr (@1Rm AvgPwr
20 df Mi[1] 6.92 dBm) 20d Mi[1] 5.85 dBm|
6.7272480 GHz 672604870 GHz
10 s 10 ~
SO S— [ e U SH U SN fusm—
a L a -
i /
I ) / \
10 / \ -10 i T
{ 1 | \
{ \
L | | \
-20 1 \ -20
s \ ! \
a0 B | a0 B ' .
" Ll .lu"’hﬂ UL Eirp )M"”MP d"“u\w» g
AR [t B T
50 50
60 -60
-70 dl -70 dl
F 6. oM F 6. oM
CF 6,735 GHz 1001 pts Span 40.0 Mz CF 6,735 GHz 1001 pts Span 40.0 Mz
L U ] [ ) e L U ] [| o
Date: 4,APR,2025 00.51:39 Date: 4,APR,2025 00.51:59
Spectrum - Spectrum -
Ref Level 23.00 dém Offset 23.49 dE » RBW 1 MHz Ref Level 23.00 dém Offset 23.53 dB » RBW 1 MHz
o AL 10dB  SWT Ims » VBW 3 MHz Mode auto Sweep o ALL 10de  SWT Ims » VBW 3 MHz Mode auto Sweep
SGL Count 300/300 SGL Count 300/300
(@1Rm AvgPwr (@1Rm AvgPwr
20 di WMLl 5.92 dBm 20 di WMLl B.07 dbm)
67264490 GHz 6.7407140 GHz
M1
10 o 10 P e, s
" S S o \
Q Q
7 Y i \
J." \ / L
/
-10 1 T -10 T ¥
/ \ | \
20 ! T -20 + ‘\
P Y A
a0 B a0 B -
\ e ",
- !
st "y et Mt UMY TN
i b R L e v il st
50 50
-60 -60
-70 dl -70 dl
CF 6,735 GHz 1001 pts Span 40.0 Mz CF 6,735 GHz 1001 pts Span 40.0 Mz
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seomon 1s. AFC DEVICE (DUT) TEST REPORT Report No. : F3250217007
4.1.3AFCD.RSA RF Transmit Power Measurement — BW 40MHz
LPI Mode
SA Reading PSD EIRP PSD FCC
Cent Ant
S | BW [dBm/MHZ] n [dBmM/MHz] EIRP PSD
eq. Gain "
[MHzZ] [MHZ] [dBI] Limit
CHO | CH1 | CH2 | CH3 CHO | CH1 | CH2 | CH3 | [dBm/MHZ]
6765 40 -1.96 | -2.70 | -2.87 | -2.01 | 5.24 3.28 2.54 2.37 3.23 5
SP AP Mode
SA Reading Power EIRP
Center BW [dBm] An_t [dBm] Max_. E_IRP
Freq. [MHz] Gain Limit
[l cHo | cH1 | cH2 | cH3 | 1981 | cho | cH1 | cH2 | cha | [dBMI
6325 18.09 | 18.16 | 18.58 | 18.47 23.30 | 23.40 | 23.82 | 23.71 33.50
40 5.24
6045 16.58 | 17.05 | 17.36 | 18.54 21.82 | 22.29 | 22.60 | 23.78 31.50
SA Reading PSD EIRP PSD
Center | gy [dBm/MHzZ] A [dBm/MHzZ] s PEID
Freq. [MHz] Gain Limit
[l cHo | cH1 | cH2 | cH3 | 1981 | cho | cH1 | cH2 | cHa | [dBM/MHZ]
6325 5.49 3.58 5.28 4.48 10.73 | 8.82 | 1052 | 9.72 17.50
40 5.24
6045 3.52 4.02 5.94 5.58 8.76 9.26 | 11.18 | 10.82 15.50

Note 1: The path loss between the DUT and the Spectrum Analyzer has been offset and configured in the

Spectrum Analyzer.

Note 2: The antenna gain is 5.24 dBi, and each antenna transmits in its own direction, so they do not correlate

with each other, as declared by the manufacturer.

Note 3: The Max. EIRP Limit and Max. PSD Limit are granted by the AFC DUT test harness in the spectrum

response during testing.

TEL : 408 9043300 Page Number

Issue Date

Report Version

121 of64
. May 22, 2025

. 01




SPORTON LAB.

AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

LPI Mode FCC EIRP PSD Limit 5 dBm/MHz

DUT Center Frequency 6765 MHz, Bandwidth 40 MHz

CHO

SA Reading PSD [dBm/MHz]

CH1

Date: 4 APR 2025 01 3648

Date 4 APR 2025 013302

Spectrum - Spectrum -
Ref Level 2300 dém Offset 24.00 dB » RBW 1 MHz Ref Level 2300 dém Offset 24.47 dB » RBW 1 MHz
fo ALt 10dB  SWT Ims » VBW 3 MHz Mode auto Sweep je ALl 10de  SWT Ims » VBW 3 MHz Mode auto Sweep
SGL Count 300/300 SGL Count 300/300
[@1Rm Avgrwr [@1Rm Avgrwr
20 di Mi[1] 1.96 dBm| 20 d Mi[1] 2.70 dBm
6.7725120 GHz 6.7816230 GHz
10 i 10
2 M R "
o FESS—— .
T - - - eI PR R
/ SRV - P e R
-10 T \ -10 - u
{ \ [ \
20 { 20 r
| | ] |
‘ | , \
30 o | 30 o | |
i i ‘[
/ Y 4
40 s b, 0 W
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L,
i "
| -50 dBm—1—— i e e —— = A =
-60 -60
-70 dl -70 dl
CF 6.765 GHz 1001 pts Span 0.0 MHz CF 6.765 GHz 1001 pts Span 0.0 MHz
L JU ] q ) L JU ] ]| L]
Date: 4 APR.2025 01.38:35 Date: 4 APR.2025 01.37.46
Spectrum - Spectrum  # -
Ref Level 2300 dém Offset 23.40 dB » RBW 1 MHz Ref Level 2300 dém Offset 23.53 dB » RBW 1 MHz
fo ALt 10dB  SWT Ims » VBW 3 MHz Mode auto Sweep je ALl 10de  SWT Ims » VBW 3 MHz Mode auto Sweep
SGL Count 300/300 SGL Count 300/300
[@1Rm Avgrwr [@1Rm Avgrwr
20d Mi[1] 2.87 dBm) 20d Mi[1] 2.01 dBm
6.7635610 GHz, 6.7727520 GHz,
10 10
a £al a 3
B DU o I JU SRS, S
P B e | e Rt P ]
/ - -
-1a T | -1a
{ \ / \
- J | - / |
] | |
] | |
30 o ] y 30 o / i
/ I | |
al ! il i,
-40 L -40 ’..,]J i
F " :
e by
2 S P Loy m—— S S——
-60 -60
-70 dl -70 dl
F 6. 0 M F 6. 0 M
CF 6.765 GHz 1001 pts Span 0.0 MHz CF 6.765 GHz 1001 pts Span 0.0 MHz
L U ] q W) e L U ] (|| LU
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seomon 1s. AFC DEVICE (DUT) TEST REPORT Report No. : F3250217007

SP AP Mode Max. EIRP Limit 33.50 dBm
DUT Center Frequency 6325 MHz, Bandwidth 40 MHz
SA Reading Power [dBm]

CHO CH1
Spectrum 2z (%) [“a - Spectrum 2z (%) [“a

Ref Level 23.00 dm  Offset 24.00 dB = RBW 1 Mz Ref Level 23.00 dm  Offset 24.47 dB = RBW 1 Mz

o At 10de SWT Lms @ VBW 3MHz Mode Auto Swasp o At 10de SWT Lms @ VBW 3 MHz Mode Auto Sweep

SGL Count 300/300 SGL Count 300/300

(@ 17m AvgPwr (@ 17m AvgPwr

o - T T - 22 d T T T T

10 10d

0 ad

10 -10 df

20 L\h 20 dt

-30 dB 20 d rr-. ‘q‘“

—40 de -40 d

B G 50 d

-0 dbr 60 o

70 dr 70

CF 6.325 GHz 1001 pts Span 81.3 MHz CF 6.325 GHz 1001 pts Span 81.3 MHz
(Channel Power (Channel Power

Bandwidth 40.00 MHz Power 18.09 dBm Tx Total 18.09 dBm Bandwidth 40.00 MHz Power 18.16 dBm Tx Total 18.16 dBm
E , I &8 T !

Dete: 4 APR.2025 01:41:43 Dete: 4 APR.2025 01:43:45

CH 2 CH 3
Spectrum 2z (%) [“a - Spectrum 2z (%) [“a

Ref Level 2300 dém Offset 23.40 dB » RBW 1 MHz Ref Level 2300 dém Offset 23.53 dB » RBW 1 MHz

jo ALl 1l0de  SWT Ims » VBW 3 MHz Mode auto Sweep Jo AL l0de  BWT 1ms & VBW 3 MHz Mode suto Sweep

SGL Count 300/300 SGL Count 300/300

[@1fm Avgrwr [@1fm Avgrwr

204 204 T T T T

10 d 10 d

0 di 0 di

-10 d -10 d

-20 di -20 di

-30 di -30 di ry‘),f u\\‘

40 6 40 di "

[ I ]

50 d -50 d

60 df -60 d

70 70

CF 6.325 GHz 1001 pts Span 81.3 MHz CF 6.325 GHz 1001 pts Span 81.3 MHz
(Channel Power (Channel Power

Bandwidth 40.00 MHz Power 18.58 dBm Tx Total 18.58 dBm Bandwidth 40.00 MHz Power 18.47 dBm Tx Total 18.47 dBm
- 1 T & T )
Date: 4 APR 2025 01:44:06 Date: 4 APR 2025 0145:37
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ssanran is. AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

SP AP Mode Max. EIRP Limit 31.50 dBm
DUT Center Frequency 6045 MHz, Bandwidth 40 MHz

CHO

SA Reading

Power [dBm]
CH1

Spectrum 2z [(¥)

(7]

Spectrum 2z (¥}

Dete. 4 APR 2025 01.51.31

Ref Level 2300 dém Offset 24.00 dB » RBW 1 MHz Ref Level 2300 dém Offset 24.47 dB » RBW 1 MHz
jo ALl 1l0de  SWT Ims » VBW 3 MHz Mode auto Sweep jo ALl l0de  SWT Ims » VBW 3 MHz Mode auto Sweep
SGL Count 300/300 SGL Count 300/300
(@ 1°m Avgrwr (@ 1°m Avgrwr
Z0d T T T T Z0d T T T
10 di 10 di
0 di 0 di
-10 di -10 d
-20 di -20 di
-0 d ﬁﬁﬂ -30 df T’u.“
0 0 L
L '\Mﬂﬂm Rt e M MW
-60 d -60 d
70 70
CF 6.045 GHz 1001 pts Span 81.3 MHz CF 6.045 GHz 1001 pts Span 81.3 MHz
(Channel Power (Channel Power
Bandwidth 40.00 MHz Power 16.58 dBm Tx Total 16.58 dBm Bandwidth 40.00 MHz Power 17.05 dBm Tx Total 17.05 dBm
it J

it J

Dete. 4 APR.2025 01.48.54

CH 2

CH3

Spectrum 2z [(¥)

Spectrum 2 #{x)

Date 4 APR 2025 01 4828

Ref Level 23.00 dm  Offset 23.49 B = RBW 1 MAz Ref Level 23.00 dm  Offset 23.53 0B = RBW 1 Mz
o At 10de SWT Lms @ VBW 3MHz Mode Auto Swasp o At 10de SWT Lms @ VBW 3MHz Mode Auto Sweep

SGL Count 300/300 SGL Count 300/300

(@ 17m AvgPwr (@ 17m AvgPwr

20 d T T T — 20 d

10 di 10 di

0 d 0 d

-10 d -10 d

204 -20d

30 df W.\r 20 d %

40 d fl, 40 d ..»”I M, "
=50 d -50 d

60 d -60 d

70 70

CF 6.045 GHz 1001 pts Span 81.3 MHz CF 6.045 GHz 1001 pts Span 81.3 MHz
(Channel Power (Channel Power

Bandwidth 40.00 MHz Power 17.36 dBm Tx Total 17.36 dBm Bandwidth 40.00 MHz Power 18.54 dBm Tx Total 18.54 dBm
i J i J

Date: 4 APR 2025 01°47:00
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SPORTON LAB.

AFC DEVICE (DUT) TEST REPORT

Report No

F3250217007

SP AP Mode Max. PSD Limit 17.50 dBm/MHz
DUT Center Frequency 6325 MHz, Bandwidth 40 MHz
SA Reading PSD [dBm/MHz]
Spectrum - Spectrum -
Ref Level 23.00 dém Offset 24.00 dB » RBW 1 MHz Ref Level 23.00 dém Offset 24.47 dE » RBW 1 MHz
o ALL 10de  SWT Ims » VBW 3 MHz Mode auto Sweep o ALL 10de  SWT Ims » VBW 3 MHz Mode auto Sweep
SGL Count 300/300 SGL Count 300/300
[@1rm AvgPwr [@1rm AvgPwr
20 d Mi[1] 5.49 dBm) 20d Mi[1] 5.58 dBm|
63000570 GHz 63167680 GHz
10 A 10
e |
a ! R N a J ety | e p—
f | f \
[ \ /
10 - -10 b
I | f I
20 / ll‘ 20 fl -
i || J
w o h w /
-30 -30 p
e ¥ P ki
0 i " 0 — i “m‘%ﬂ
wal JTIR! T' “Aainls
i) I o e,
ﬁﬁ«.@)@"\n i Minpeiid -
60 -60
-70 dl -70 dl
CF 6.325 GHz 1001 Els SEan 80.0 MHz CF 6.325 GHz 1001 Els SEan 80.0 MHz
( )jd ] [ ) ( )jd ] ]
Dete. 4 APR.2025 01.42.22 Dete. 4 APR.2025 01.43.15
Spectrum - Spectrum -
Ref Level 23.00 dém Offset 23.49 dE » RBW 1 MHz Ref Level 23.00 dém Offset 23.53 dB » RBW 1 MHz
o ALL 10de  SWT Ims » VBW 3 MHz Mode auto Sweep o ALL 10de  SWT Ims » VBW 3 MHz Mode auto Sweep
SGL Count 300/300 SGL Count 300/300
[@1rm AvgPwr [@1rm AvgPwr
20d Mi[1] 5.28 dBm 20d Mi[1] +.48 dBm
6.9215630 GHz 6.9393060 GHz
10 T 10 v
P e Pt A USRI DU 2 S,
. ; —— . - ‘
}z | s \
-10 4 L 10 /
‘ [
20 f - 20 r \‘
/ \ / by
- ‘ , - \
fr “\‘ r,n e
r L ! M,
-0 M“AW' \“'A -0 i el
bt s N I Aty
50 S0
60 -60
-70 dl -70 dl
CF 6.325 GHz 1001 Els SEan 80.0 MHz CF 6.325 GHz 1001 Els SEan 80.0 MHz
L )il ] QNEERNNED wa L )il ] QNEERNNED wa
Date 4 APR 2025 01 4441 Date 4 APR 2025 014506
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SPORTON LAB.

AFC DEVICE (DUT) TEST

REPORT

Report No. :

F3250217007

SP AP Mode Max. PSD Limit 15.50 dBm/MHz
DUT Center Frequency 6045 MHz, Bandwidth 40 MHz
SA Reading PSD [dBm/MHz]
Spectrum - Spectrum -
Ref Level 23.00 dém Offset 24.00 dB » RBW 1 MHz Ref Level 23.00 dém Offset 24.47 dE » RBW 1 MHz
o ALL 10de  SWT Ims » VBW 3 MHz Mode auto Sweep o ALL 10de  SWT Ims » VBW 3 MHz Mode auto Sweep
SGL Count 300/300 SGL Count 300/300
[@17m AvgPwr [@17m AvgPwr
20 di Mi[1] .52 dBm)| 20 di Mi[1] +.02 dBm|
10 10
M I!':
L e -
I P A A )
a 1 - Fa [ L] e NS T
i { \
-10 I -10 ¥ 1
r L f |
20 1 20 1 i
/ \“L .JI "\4.
-30 dB o e -0 db L
o by ‘v"“ “lq
-0 . ) . " .
o
it bl e -N\”"‘muﬂ»\. R
60 -60
-70 dl -70 dl
CF 6.045 GHz 1001 Els SEan 80.0 MHz CF 6.045 GHz 1001 Els SEan 80.0 MHz
L )i ] [| ) L )i ] (|| 00
Date: 4 APR.2026 01:50:51 Date: 4 APR.2026 01:49:35
Spectrum - Spectrum  # -
Ref Level 23.00 dém Offset 23.49 dE » RBW 1 MHz Ref Level 23.00 dém Offset 23.53 dB » RBW 1 MHz
o ALL 10de  SWT Ims » VBW 3 MHz Mode auto Sweep o ALL 10de  SWT Ims » VBW 3 MHz Mode auto Sweep
SGL Count 300/300 SGL Count 300/300
[@17m AvgPwr [@17m AvgPwr
20 di Mi[1] 5.94 dBm 20 di mMi[1] 5.58 dBm)
10 s 10 T
X .
N ‘f' [ I ——— ""'"\ a I T PSS . -
| \ ! s
10 ‘f l\ -10 f
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Lii M 0 A Moy 4
it e e o Mo e Ty, Aol sl
S0 50
60 -60
-70 dl -70 dl
CF 6.045 GHz 1001 Els SEan 80.0 MHz CF 6.045 GHz 1001 Els SEan 80.0 MHz
L L ] [| RED L L ] [ | 00
Date: 4 APR 2026 014752 Date: 4 APR 2026 014727
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seomon 1s. AFC DEVICE (DUT) TEST REPORT Report No. : F3250217007
4.1.4AFCD.RSA RF Transmit Power Measurement — BW 80MHz
LPI Mode
SA Reading PSD EIRP PSD FCC
Cent Ant
S | BW [dBm/MHZ] n [dBmM/MHz] EIRP PSD
eq. Gain "
[MHzZ] [MHZ] [dBI] Limit
CHO | CH1 | CH2 | CH3 CHO | CH1 | CH2 | CH3 | [dBm/MHZ]
6065 80 -3.81 | -3.75 | -3.30 | -2.63 | 5.24 1.43 1.49 1.94 2.61 5
SP AP Mode
SA Reading Power EIRP
Center BW [dBm] An_t [dBm] Max_. E_IRP
Freq. [MHz] Gain Limit
[l cHo | cH1 | cH2 | cH3 | 1981 | cho | cH1 | cH2 | cha | [dBMI
6305 17.69 | 17.43 | 18.00 | 18.15 22.93 | 22.67 | 23.24 | 23.39 31.10
80 5.24
6625 17.47 | 18.54 | 17.58 | 17.44 22.71 | 23.78 | 22.82 | 22.68 30.70
SA Reading PSD EIRP PSD
Center | gy [dBm/MHzZ] A [dBm/MHzZ] s PEID
Freq. [MHz] Gain Limit
[l cHo | cH1 | cH2 | cH3 | 1981 | cho | cH1 | cH2 | cHa | [dBM/MHZ]
6305 2.02 2.26 2.63 2.20 7.26 7.50 7.87 7.44 12.10
80 5.24
6625 2.37 3.28 1.87 1.87 7.61 8.52 7.11 7.11 11.70

Note 1: The path loss between the DUT and the Spectrum Analyzer has been offset and configured in the

Spectrum Analyzer.

Note 2: The antenna gain is 5.24 dBi, and each antenna transmits in its own direction, so they do not correlate

with each other, as declared by the manufacturer.

Note 3: The Max. EIRP Limit and Max. PSD Limit are granted by the AFC DUT test harness in the spectrum

response during testing.
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SPORTON LAB.

AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

LPI Mode FCC EIRP PSD Limit 5 dBm/MHz

DUT Center Frequency 6065 MHz, Bandwidth 80 MHz

SA Reading PSD [dBm/MHz]

CHO

CH

1

Date 4 APR 2025 021737

Date 4 APR 2025 021658

Spectrum ka Spectrum ka
Ref Level 23.00 d8m Offset 24.00 dB & RBW 1 MHz Ref Level 23.00 d8m Offset 24,47 dB & RBW 1 MHz
e ALL 10 de SWT 1ms & VBW 2 MHz Mode Auto Swesp po ALL 10de  SWT 1ms & VBW 3 MHz Mode Auto Swesp
SGL Count 300/300 SGL Count 300/300
(8 1Rm Augpwr (8 1Rm Augpwr
20 di Mil1] 3.81 dbm| 204 Mi[1]
6.080660 GHz
10 10
o At o *
. X X
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(™ ™ el dn FN B Al
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L JU ] L| ) wa L JU ] [ 00 e
Date: 4 APR 2025 02:18.05 Date: 4 APR 2025 02:18:35
Spectrum ka Spectrum % ka
Ref Level 23.00 d8m Offset 23,49 dB & RBW 1 MHz Ref Level 23.00 d8m Offset 2353 dB & RBW 1 MHz
e ALL 10 de SWT 1ms & VBW 2 MHz Mode Auto Swesp po ALL 10de  SWT 1ms & VBW 3 MHz Mode Auto Swesp
SGL Count 300/300 SGL Count 300/300
(8 1Rm Augpwr (8 1Rm Augpwr
20 di Mil1] 3.90 dBm)| 204 MiL1] 2.63 dBm|
6.002330 GHz 6.075230 GHz
10 10
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-60 -60
-70 d 70 di
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L JU ] L| 0 we L JU ] [ 00 e
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ssanran is. AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

SP AP Mode Max. EIRP Limit 31.10 dBm

DUT Center Frequency 6305 MHz, Bandwidth 80 MHz

CHO

SA Reading

Power [dBm]

CH1

[ N J

Date 4 APR 2025 022208

Spectrum 2 #(x) k2 Spectrum 2 (X) L
Ref Level 23.00 dBm Offset 24.00 dB & RBW 1 MHz Ref Level 23.00 dBm  Offset 24,47 dB & RBW 1 MHz
po ALL 10de  SWT 1ms & VBW 2 MHz Mode Auto Swesp po ALL 10de  SWT 1ms & VBW 3 MHz Mode Auto Swesp
SGL Count 300/300 SGL Count 300/300
(@ 1km AugPwr (@ 1km AugPwr
204 — T T — 204 — T T —
10 dem—f——— 10 di
0 di 0 di
-10 di -10 di
20 d 20 d
30 d 30 d
40 di - 40 di -
_,_..‘..mh,-«-*"" [ S — Mm_.._
50 d st
60 dif 60 dif
70 70
CF 6.305 GHz. 1001 Es SEun 163.0 MHz CF 6.305 GHz. 1001 Es SEun 163.0 MHz
hannel Povier hannel Povier
Bandwidth 80.00 MHz Power 17.69 dBm Tx Total 17.69 dBm Bandwidth 80.00 MHz Power 17.43 dBm Tx Total 17.43 dBm

[ ) T (L

Date 4 APR 2025 02:24'53

CH 2

CH3

Date 4 APR 2025 022513

Spectrum 2 (¥) k2 Spectrum 2 (¥) k2
Ref Level 23.00 d&m Offset 23,49 dB & RBW 1 MHz Ref Level 23.00 d&m Offset 2353 dB & RBW 1 MHz

po ALL 10de  SWT 1ms & VBW 2 MHz Mode Auto Swesp po ALL 10de  SWT 1ms & VBW 3 MHz Mode Auto Swesp

SGL Count 300/300 SGL Count 300/300
[@1Rm AugPwr [@1Rm AugPwr

20 di T T T — 20 di | — T T | —

10 di 10 di

0 di 0 di

-10 di -10 di

20 d 20 d

-30 d \H\. -30 d h».m

a4 u a4 o4

M" \MN“-W PO —" ...A»’—M M""“"W-

st esmoin ]

-60 d -60 d

-70 -70

CF 6.305 GHz 1001 Es SEun 163.0 MHz CF 6.305 GHz 1001 Es SEun 163.0 MHz
hannel Povier hannel Povier

Bandwidth 80.00 MHz Power 18.00 dBm T Total 18.00 dBm Bandwidth 80.00 MHz Power 18.15 dBm T Total 18.15 dBm
' n J

[ ) T (L

Date 4 APR 2025 022626
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ssanran is. AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

SP AP Mode Max. EIRP Limit 30.70 dBm

DUT Center Frequency 6625 MHz, Bandwidth 80 MHz

CHO

SA Reading Power [dBm]

CH1

[ N J

Date 4 APR 2025 023213

Spectrum 2 (¥) k2 Spectrum 2 (¥) k2
Ref Level 23.00 dBm Offset 24.00 dB & RBW 1 MHz Ref Level 23.00 dBm  Offset 24,47 dB & RBW 1 MHz

po ALL 10de  SWT 1ms & VBW 2 MHz Mode Auto Swesp po ALL 10de  SWT 1ms & VBW 3 MHz Mode Auto Swesp

SGL Count 300/300 SGL Count 300/300

(@ 1km AugPwr (@ 1km AugPwr

204 — T T — 204

10 dem—f——— 10 di —1
0 di 0 di

-10 di -10 di

20 d 20 d

30 d M 30 d

40 df -40 di

g %

et i 50 df

60 dif 60 dif

70 70

CF 6.625 GHz. 1001 Es SEun 163.0 MHz CF 6.625 GHz. 1001 Es SEun 163.0 MHz
hannel Povier hannel Povier

Bandwidth 80.00 MHz Power 17.47 dBm Tx Total 17.47 dBm Bandwidth 80.00 MHz Power 18.54 dBm Tx Total 18.54 dBm

[ ) T (L

Date 4 APR 2025 023032

CH 2

CH3

Date 4 APR 2025 023015

spectrum 2 (®) k2 Spectrum 2 #() k2
Ref Level 23.00 dBm Offset 2340 dB & RBW 1 MHz Ref Level 23.00 dBm Offset 2353 dB » RBW 1 MHz
po ALL 10de  SWT 1ms & VBW 2 MHz Mode Auto Swesp po ALL 10de  SWT 1ms & VBW 3 MHz Mode Auto Sweep
SGL Count 300/300 SGL Count 300/300
[@1Rm AugPwr [@1Rm AugPwr
20d —T T T — 20d —T T T —
10 di 10 di
0 di 0 di
-10 di -10 di
20 di 20 di
=30 d =30 d
40 di 40 d
vt
e — o e M‘"“w
-50 d -60 d
70 70
CF 6.625 GHz. 1001 Es SEun 163.0 MHz CF 6.625 GHz. 1001 Es SEun 163.0 MHz
hannel Povier hannel Povier
Bandwidth 80.00 MHz Power 17.58 dBm Tx Total 17.58 dBm Bandwidth 80.00 MHz Power 17.44 dBm Tx Total 17.44 dBm
1
{ ) ] { ) ] anmnn e

Date 4 APR 2025 022906
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ssanran is. AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

SP AP Mode Max. PSD Limit 12.10 dBm/MHz

DUT Center Frequency 6305 MHz, Bandwidth 80 MHz

SA Reading PSD [dBm/MHz]

CHO

CH1

Date 4 APR 2025 022533

Date 4 APR 2025 022552

Spectrum % ka Spectrum ka
RefLevel 23.00 dem  Offset 24.00 dB = RBW 1 MHz RefLevel 23.00 dem  Offset 24.47 dB = RBW L MHz
e Att 100 SWT 1ms @ VBW 2MHz  Mode Auto Swasp o At 10dB  SWT 1ms @ VBW 3MHz  Mode Auto Swesp
SGL Count 300/300 SGL Count 300/300
[@1Fm AvgPwr [@1Fm AvgPwr
204 MIL1] 2.02 dem| 204 MIL1] 2.26 dBm|
6268720 GHz 6927220 GHz
10 10
- M1
X -
o fr BB I Ry [rE——— el o . =
| N ~ T
10 - 10 - -
| | { }
-20 ‘ -20 T
a 1# \ a | !
-30 ¥ 4 -30 ] "
/ I )
W M,
40 : 40 o
" s * it
0 i, - P
.60 -60
-70 d 70 d
CF 6.305 GHz 1001 pts Span 1600 Mz CF 6.305 GHz 1001 pts Span 1600 Mz
L JU ] | | e L JU ] [ 1) we
Date: 4. APR.2025 022358 Date: 4. APR.2025 022423
Spectrum ka Spectrum ka
RefLevel 23.00 dem  Offset 23.49 dB = RBW 1 MHz RefLevel 23.00 dém  Offset 23.52 dB = RBW L MHz
e Att 100 SWT 1ms @ VBW 2MHz  Mode Auto Swasp o At 10dB  SWT 1ms @ VBW 3MHz  Mode Auto Swesp
SGL Count 300/300 SGL Count 300/300
[@1Fm AvgPwr [@1Fm AvgPwr
204 MIL1] 2.63 dem| 204 MIL1] 2.20 dem|
6271590 GHz 6332010 GHz
10 10
f, M1
o 7 = P ° 8 N - S
| N o -~ ! f.’ e - .
10 ] S ] 10 I
-20 J IL[ -20 |
30d8 (ﬂy \ 30d8 i L
. A \, . W h\\
o ",
o “‘“"‘w... N . ——— i e
ey s
-60 -60
70 d 70 d
CF 6.305 GHz 1001 pts Span 1600 Mz CF 6.305 GHz 1001 pts Span 1600 Mz
L JU ] | 0 we L JU [ 1) we
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SPORTON LAB.

AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

SP AP Mode Max. PSD Limit 11.70 dBm/MHz

DUT Center Frequency 6625 MHz, Bandwidth 80 MHz

CHO

SA Reading PSD [dBm/MHz]

CH1

Date 4 APR 2025 022942

Date 4 APR 2025 022925

Spectrum ka Spectrum ka
Ref Level 23.00 d8m Offset 24.00 dB & RBW 1 MHz Ref Level 23.00 d8m Offset 24,47 dB & RBW 1 MHz
e ALL 10 de SWT 1ms & VBW 2 MHz Mode Auto Swesp po ALL 10de  SWT 1ms & VBW 3 MHz Mode Auto Swesp
SGL Count 300/300 SGL Count 300/300
(8 1Rm Augpwr (8 1Rm Augpwr
204 MiL1] Z.37 dbm| 204 MiL1] 3.26 dBm)|
6.653450 GHz, 6.605660 GHz,
10 10
.
Y
R — 5 ) -
f I Sl P — ol — N =)
10 # - 10 !
' | \
20 \ 20 -
e J L v |
Mh,,r' A K L‘M
il
40 Y 40 A
o " o i,
T LU PR D N B s SR
50 50
-60 -60
-70 d 70 di
GF b.625 GHz 1001 pis Span 1600 vz GF b.625 GHz 1001 pis Span 1600 vz
L JU ] L| ) wa L JU ] [ 00 e
Dater 4 APR 2025 02511 Dater 4 APR 2025 023054
Spectrum ka Spectrum % ka
Ref Level 23.00 d8m Offset 23,49 dB & RBW 1 MHz Ref Level 23.00 d8m Offset 2353 dB & RBW 1 MHz
e ALL 10 de SWT 1ms & VBW 2 MHz Mode Auto Swesp po ALL 10de  SWT 1ms & VBW 3 MHz Mode Auto Swesp
SGL Count 300/300 SGL Count 300/300
(8 1Rm Augpwr (8 1Rm Augpwr
204 MiL1] 1.87 dBm| 204 MiL1] 1.87 dbm|
6.594470 GHz, 6.661280 GHz,
10 10
M1 M1
L . b1
0 — - S o 0 ~ - - 1
e N e W ] PR SR
f A / " ~ / (W NN |
10 | - 10 ! L
{ . |
20 ! 20 !
\ } |
30 db A ) 30 db 1
I i T i
HJ Y '}‘[ T,
40 — d“lb‘ 40 U,
J B Y o "
- L )
£ [ELPEA S e
-60 -60
-70 d 70 di
GF b.625 GHz 1001 pis Span 1600 vz GF b.625 GHz 1001 pis Span 1600 vz
L JU ] L| 0 we L JU ] [ 00 e
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seomon 1s. AFC DEVICE (DUT) TEST REPORT Report No. : F3250217007
4.1.5AFCD.RSA RF Transmit Power Measurement — BW 160MHz
LPI Mode
SA Reading PSD EIRP PSD FCC
Cent Ant
S | BW [dBm/MHZ] n [dBmM/MHz] EIRP PSD
eq. Gain "
[MHzZ] [MHZ] [dBI] Limit
CHO | CH1 | CH2 | CH3 CHO | CH1 | CH2 | CH3 | [dBm/MHZ]
6505 160 -2.44 | -3.49 | -3.07 | -3.11 5.24 2.80 1.75 2.17 2.13 5
SP AP Mode
SA Reading Power EIRP
Center BW [dBm] An_t [dBm] Max_. E_IRP
Freq. [MHz] Gain Limit
[l cHo | cH1 | cH2 | cH3 | 1981 | cho | cH1 | cH2 | cha | [dBMI
6185 15.03 | 15.25 | 15.01 | 15.41 20.27 | 20.49 | 20.25 | 20.65 32.00
160 5.24
6025 15.59 | 15.47 | 13.44 | 13.77 20.83 | 20.71 | 18.68 | 19.01 33.90
SA Reading PSD EIRP PSD
Center | gy [dBm/MHzZ] A [dBm/MHzZ] s PEID
Freq. [MHz] Gain Limit
[l cHo | cH1 | cH2 | cH3 | 1981 | cho | cH1 | cH2 | cHa | [dBM/MHZ]
6185 -254 | -3.76 | -2.39 | -0.75 2.70 1.48 2.85 4.49 10.00
160 5.24
6025 -2.29 | -3.15 | -3.88 | -0.71 2.95 2.09 1.36 4.53 11.90

Note 1: The path loss between the DUT and the Spectrum Analyzer has been offset and configured in the

Spectrum Analyzer.

Note 2: The antenna gain is 5.24 dBi, and each antenna transmits in its own direction, so they do not correlate

with each other, as declared by the manufacturer.

Note 3: The Max. EIRP Limit and Max. PSD Limit are granted by the AFC DUT test harness in the spectrum

response during testing.
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ssanran is. AFC DEVICE (DUT) TEST REPORT

Report No.

1 F3250217007

LPI Mode FCC EIRP PSD Limit 5 dBm/MHz
DUT Center Frequency 6505 MHz, Bandwidth 160 MHz

CHO

= RBW 1MHz

0 dem  Offset 24.
de

GF 6.505 GHz 1001 pts

Date 7 APR 2025 164338

= VBW 3MHz Mode Auto Swesp

SA Reading PSD [dBm/MHz]

dBm  Offset 24.4

GF 6.505 GHz

Dater 7 APR 2025 1644°35

CH1

RBW 1 MHz
VBW 3MHz  Mode Au

1001 pts

CH 2

dé = RBW 1 MHz

GF 6.505 GHz 1001 pts

Dater 7 APR2025 164516

= VBW 3MHz Mode Auto Swesp

3.07 dBm|
6.469840 GHz,

I T

ey

Ref Level 53 dem  Offset

GF 6.505 GHz

Dater 7 APR 2025 164546

CH 3

1001 pts

0 MHz
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ssanran is. AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

SP AP Mode Max. EIRP Limit 32.00 dBm
DUT Center Frequency 6185 MHz, Bandwidth 160 MHz

unt 300,

CF 6.185 } 1001 pts
Channsl Pow

Bandwidth 160.00 MHz ower 15.0C

Date 7 APR 2025 185123

SA Reading Power [dBm]

1001 pts
Channel Powr

Bandwidth 160.00 MHz Power 15.

Date 7 APR 2025 165245

Ref Level Offset
SWT

CF 6.185 } 1001 pts
Channsl Pow

Bandwidth 160.00 MHz er 15,01 dBm

Dater 7 APR 2025 185405

1001 pts Span 925.0 MHz

Bandwidth 160.00 MHz Power 15.41 dBm Tx Total 15.41 dBm

Date 7 APR2025 165513
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ssanran is. AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

SP AP Mode Max. EIRP Limit 33.90 dBm
DUT Center Frequency 6025 MHz, Bandwidth 160 MHz

unt 300,

1001 pts
Channel Pov

Bandwidth 160.00 MHz ower 15.5

Date 7 APR 2025 20009 18

SA Reading Power [dBm]

1001 pts Span 925.0 MHz
Channel Powr

Bandwidth 160.00 MHz Power 15.47 dBm

Date 7 APR 2025 20-10°25

Ref Level Bm  Offset
SWT

1001 pts
Channel Pov

Bandwidth 160.00 MHz er 13.44 dBm

Date 7 APR 2025 2001236

CF 6.025G ) 1001 pts Span 925.0 MHz
Channel Powr

Bandwidth 160.00 MHz Power 13.7 Tx Total 13.77 dBm

Date 7 APR 2025 2001413
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ssanran is. AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

SP AP Mode Max. PSD Limit 10.00 dBm/MHz
DUT Center Frequency 6185 MHz, Bandwidth 160 MHz

CHO

0 dem  Offset 24. = RBW 1MHz
de

GF 6.185 GHz 1001 pts

Date 7 APR 2025 165028

= VBW 3MHz Mode Auto Swesp

SA Reading PSD [dBm/MHz]

dBm  Offset 24.4

GF 6.185 GHz

Date 7 APR 2025 165208

CH1

RBW 1 MHz
VBW 3MHz  Mode Au

1001 pts

CH 2

dé = RBW 1 MHz

GF 6.185 GHz 1001 pts

Dater 7 APR 2025 185337

= VBW 3MHz Mode Auto Swesp

Ref Level 53 dem  Offset

GF 6.185 GHz

Dater 7 APR 2025 165438

CH 3

= RBW 1MHz
VBW 3MHz Mode Auto Swes

1001 pts 0 MHz
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ssanran is. AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

SP AP Mode Max. PSD Limit 11.90 dBm/MHz
DUT Center Frequency 6025 MHz, Bandwidth 160 MHz

CHO

0 dem  Offset 24. = RBW 1MHz
de

1001 pts

= VBW 3MHz Mode Auto Swesp

SA Reading PSD [dBm/MHz]

dBm  Offset 24.4

CH1

RBW 1 MHz
VBW 3 MHz

1001 pts

CH 2

dé = RBW 1 MHz

GF 6.025 GHz 1001 pts

Date 7 APR 2025 2001203

= VBW 3MHz Mode Auto Swesp

Date 7 APR 2025 201348

CH 3

= RBW 1MHz
VBW 3MHz Mode Auto Swes

1001 pts 0 MHz
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seomon 1s. AFC DEVICE (DUT) TEST REPORT Report No. : F3250217007
4.1.6 AFCD.RSA RF Transmit Power Measurement — BW 320MHz
LPI Mode
SA Reading PSD EIRP PSD FCC
Cent Ant
S | BW [dBm/MHZ] n [dBmM/MHz] EIRP PSD
eq. Gain "
[MHzZ] [MHZ] [dBI] Limit
CHO | CH1 | CH2 | CH3 CHO | CH1 | CH2 | CH3 | [dBm/MHZ]
6265 320 -7.64 | -8.00 | -5.96 | -1.63 | 5.24 24 | -276 | -0.72 | 3.61 5
SP AP Mode
SA Reading Power EIRP
Center BW [dBm] An_t [dBm] Max_. E_IRP
Freq. [MHz] Gain Limit
[l cHo | cH1 | cH2 | cH3 | 1981 | cho | cH1 | cH2 | cha | [dBMI
6265 14.48 | 14.59 | 14.30 | 14.07 19.72 | 19.83 | 19.54 | 19.31 33.20
320 5.24
6105 14.75 | 14.66 | 14.03 | 13.11 19.99 | 19.90 | 19.27 | 18.35 23.90
SA Reading PSD EIRP PSD
Center | gy [dBm/MHzZ] A [dBm/MHzZ] s PEID
Freq. [MHz] Gain Limit
[l cHo | cH1 | cH2 | cH3 | 1981 | cho | cH1 | cH2 | cHa | [dBM/MHZ]
6265 -6.40 | -6.34 | -6.63 | -3.70 -1.16 | -1.10 | -1.39 | 154 8.10
320 5.24
6105 -8.02 | -7.78 | -7.96 | -8.05 -2.78 | -254 | 272 | -2.81 -1.20

Note 1. The path loss between the DUT and the Spectrum Analyzer has been offset and configured in the

Spectrum Analyzer.

Note 2: The antenna gain is 5.24 dBi, and each antenna transmits in its own direction, so they do not correlate

with each other, as declared by the manufacturer.

Note 3: The Max. EIRP Limit and Max. PSD Limit are granted by the AFC DUT test harness in the spectrum

response during testing.
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ssanran is. AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

LPI Mode FCC EIRP PSD Limit 5 dBm/MHz
DUT Center Frequency 6265 MHz, Bandwidth 320 MHz

GF 6.265 GHz 1001 pts

Date 7 APR 2025 203634

Mode Auto Swesp

SA Reading PSD [dBm/MHz]

CH1

RBW 1 MHz
VBW 3MHz Mode Auto Swesp

GF 6.265 GHz 1001 pts

Date 7 APR 2025 203802

8.00 dBm|

CH 2

RBW 1 MHz

GF 6.265 GHz 1001 pts

Dater 7 APR 2025 203830

VBW 3 MHz Mode Auto Swesp

CH 3

RBW 1 MHz
VBW 3MHz Mode Auto Swesp

GF 6.265 GHz 1001 pts

Date 7 APR 2025 203858
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ssanran is. AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

SP AP Mode Max. EIRP Limit 33.20 dBm
DUT Center Frequency 6265 MHz, Bandwidth 320 MHz

unt 300,

CF 6.265 } 1001 pts
Channsl Pow

Bandwidth 3 er 14,48 dBm

Dater 7 APR 2025 20r42 47

SA Reading Power [dBm]

CF 6.265 G ) 1001 pts Span 650.0 MHz
Channel Powr

Bandwidth .00 MHz Power 14.F

Date 7 APR 2025 20r43 48

Ref Level Offset
SWT

50 dBm

dBm

CF 6.265 } 1001 pts
Channsl Pow

Bandwidth 320

Date 7 APR 2025 20r44°44

Span 650.0 MHz

Tx Total 14.30 dBm

CF 6.265 G ) 1001 pts Span 650.0 MHz

Channel Povi
Band .00 MHz

Power 14.07 Tx Total 14.07 dBm

Dater 7 APR 2025 2004534
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ssanran is. AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

SP AP Mode Max. EIRP Limit 23.90 dBm
DUT Center Frequency 6105 MHz, Bandwidth 320 MHz

unt 300,

CF 6.105
Channel Pow

Bandwidth 3

Date 7 APR 2025 2052 48

1001 pts

er 14,75 dBm

SA Reading Power [dBm]

CF 6.105 G } 1001 pts
Channel Pow

Span 650.0 MHz

Bandwidth .00 MHz Power 14.

Date 7 APR 2025 205337

Ref Level

CF 6.105
Channel Pow

Date 7 APR 2025 20058 48

Bandwidth 320

Offset
SWT

1001 pts

er 14,

Span 650.0 MHz

Tx Total 14.C

dBm

CF 6.105 G } 1001 pts
Channel Pow

Span 650.0 MHz

Band .00 MHz Power 13.11 dBm

Dater 7 APR 2025 21-00°33
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ssanran is. AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

SP AP Mode Max. PSD Limit 8.10 dBm/MHz
DUT Center Frequency 6265 MHz, Bandwidth 320 MHz

CHO

0 dem  Offset 24. = RBW 1MHz
de

1001 pts

= VBW 3MHz Mode Auto Swesp

SA Reading PSD [dBm/MHz]

dBm  Offset 24.4

CH1

RBW 1 MHz
VBW 3MHz  Mode Au

1001 pts

CH 2

dé = RBW 1 MHz

1001 pts

Date 7 APR 2025 204423

= VBW 3MHz Mode Auto Swesp

Date 7 APR 2025 204513

CH 3

= RBW 1MHz
VBW 3MHz Mode Auto Swes

1001 pts
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ssanran is. AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

SP AP Mode Max. PSD Limit -1.20 dBm/MHz
DUT Center Frequency 6105 MHz, Bandwidth 320 MHz

CHO

0 dem  Offset 24. = RBW 1MHz
de

GF 6.105 GHz 1001 pts

Date 7 APR 2025 2005222

= VBW 3MHz Mode Auto Swesp

SA Reading PSD [dBm/MHz]

dBm  Offset 24.4

GF 6.105 GHz

Dater 7 APR 2025 20:53:18

CH1

RBW 1 MHz
VBW 3MHz  Mode Au

1001 pts

CH 2

dé = RBW 1 MHz

GF 6.105 GHz 1001 pts

Date 7 APR 2025 2005817

= VBW 3MHz Mode Auto Swesp

Ref Level 53 dem  Offset

GF 6.105 GHz

Date 7 APR 2025 205832

CH 3

= RBW 1MHz
VBW 3MHz Mode Auto Swes

1001 pts

TEL : 408 9043300
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ssanran is. AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

4.2 Unsuccessful spectrum access request

# Description Results
If the AFC DUT is Standard Power Access Point, go to Step 2, else go to Goto
! Step 7 step 2
AFC DUT set to Initial Pre-test State.
If needed (see Table 5 declaration), configure the AFC DUT with BSS
parameters per Table 9 and a temporary test regulatory identifier (e.g., FCC
2 ID), geographic coordinates, antenna height, and uncertainty parameters. Done
Configure the AFC DUT with AFC System URL and server root certificate.
Trigger the AFC DUT to send to the AFC DUT Test Harness an Available
Spectrum Inquiry Request.
AFC DUT sends a valid Available Spectrum Inquiry Request containing the
3 inquiredFrequencyRange and/or the inquiredChannels fields*. PASS
4 AFC DUT Test Harness validates mandatory registration information. PASS
AFC DUT Test Harness sends an Available Spectrum Inquiry Response
> indicating that no frequency ranges and/or channels are available. bone
Throughout Step 2 to Step 5 and subsequent to Step 5, RF Test Equipment
monitors the output of the AFC DUT to confirm the following:
6 ®  [For SP only operation, AFC DUT does not transmit in the band. PASS
® For AFC DUT whose manufacturer attests to its compliance with rules
for LPI operation, the AFC DUT does not transmit above LPI limits.
7 If the AFC DUT is Fixed Client, go to Step 8 else Stop the test Test end
8 The AFC DUT set to Initial Pre-test State. Not
applicable
If needed (see Table 5 declaration), configure the AFC DUT with a temporary
test regulatory identifier (e.g., FCC ID or IC ID), geographic coordinates,
antenna height, and uncertainty parameters. Not
° Configure the AFC DUT with AFC System URL and server root certificate. applicable
Trigger the AFC DUT to send to the AFC DUT Test Harness an Available
Spectrum Inquiry Request.
AFC DUT sends a valid Available Spectrum Inquiry Request containing the Not
10 inquiredFrequencyRange and/or the inquiredChannels fields*. applicable
11 AFC DUT Test Harness validates mandatory registration information. Not
applicable
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ssanran is. AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

# Description Results
AFC DUT Test Harness sends an Available Spectrum Inquiry Response
12 indicating that no frequency ranges and/or channels are available using either NOt
In-band or Out-of-band methods. applicable
If AFC DUT used Out-of-band method, initiate connection procedure between
13 Fixed Client and SP Access Point by following instructions provided by the NOt
AFC DUT Vendor applicable
Wait for 60 seconds
RF Test Equipment monitors that the AFC DUT does not transmit above Not
1 maximum transmit power limits advertised by the Standard Power Access applicable
Point for Standard Client Devices in the channel.
4.2.1 AFCD.USA Test Vectors
Test Vector Test Category Results
AFCD.USA Unsuccessful spectrum access request PASS
TEL : 408 9043300 Page Number : 46 of 64
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seomon 1s. AFC DEVICE (DUT) TEST REPORT Report No. : F3250217007

4.3 Successful spectrum access update

# Description Results
If the AFC DUT is Standard Power Access Point, go to Step 2, else go to Step 12 Goto
! step 2
AFC DUT set to Initial Pre-test State.
If needed (see Table 5 declaration), configure the DUT with BSS parameters
per Table 9 and a temporary test regulatory identifier (e.g., FCC ID), geographic
2 coordinates, antenna height, and uncertainty parameters. Done

Configure the AFC DUT with AFC System URL and server root certificate.
Trigger the AFC DUT to send to the AFC DUT Test Harness an Available

Spectrum Inquiry Request.

3 AFC DUT sends a valid Available Spectrum Inquiry Request containing the PASS
inquiredFrequencyRange and/or the inquiredChannels fields*.

4 AFC DUT Harness validates mandatory registration information. PASS

AFC DUT Test Harness sends an Available Spectrum Inquiry Response
. containing a list of available frequency ranges and/or channels and the 5

one
maximum permissible transmit power in the availableFrequencylnfo and/or

availableChannellnfo fields.
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seomon 1s. AFC DEVICE (DUT) TEST REPORT Report No. : F3250217007

# Description Results

Throughout the preceding steps, RF Test Equipment monitors the output of

the AFC DUT to confirm that the AFC DUT does not transmit:

® Inthe band if the AFC DUT supports only SP operation

Or

®  Above LPI limits for AFC DUT whose manufacturer attests to its
compliance with rules for LPI operation

Wait for 60 seconds

RF Test Equipment monitors any transmission by the AFC DUT conforms to

6 the following: PASS

® For SP only operation, AFC DUT conforms to the conditions contained
in the Available Spectrum Inquiry Response and does not exceed
emissions limits in adjacent frequencies.

® For AFC DUT whose manufacturer attests to its compliance with rules
for LPI operation, AFC DUT transmit power in the band is less than
CEILING [LPI limits, SP limits contained in the Available Spectrum
Inquiry Response] and does not exceed emissions limits in adjacent
frequencies.

AFC DUT is power cycled.

If needed (see Table 5 declaration), configure the AFC DUT with a temporary
7 test regulatory identifier (e.g., FCC ID), new geographic coordinates, antenna Done
height, and uncertainty parameters.

Configure the AFC DUT with AFC System URL and server root certificate.

Wait for 60 seconds

If the AFC DUT does not send an Available Spectrum Inquiry Request, RF

Test Equipment monitors the output of the AFC DUT to verify the following

and STOP the test

8 ®  For SP only operation, AFC DUT does not transmit in the band. PASS

® For AFC DUT whose manufacturer attests to its compliance with rules
for LPI operation, the AFC DUT does not transmit above LPI limits.

If the AFC DUT sends an Available Spectrum Inquiry Request, then

CONTINUE with Step 9
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# Description Results
9 AFC DUT Test Harness evaluates validity of mandatory registration PASS
information

AFC DUT Test Harness waits for 60 seconds before sending an Available
Spectrum Inquiry Response containing a list of available frequency ranges
and/or channels and the maximum permissible transmit power in the
availableFrequencylnfo and/or availableChannelinfo fields which are
significantly different from Step 5.

® During the 60 seconds wait time:

10 B For AFC DUT whose manufacturer attests to its compliance with Done
rules for LPI operation, RF Test Equipment monitors the output of
the AFC DUT to confirm that AFC DUT does not transmit above
LPI threshold limits

B For SP only operation, RF Test Equipment monitors the output of
the AFC DUT to confirm that AFC DUT doesn’t transmit in the
band

Wait for 60 seconds

RF Test Equipment monitors any transmission by the AFC DUT conforms to

the following:

® For SP only operation, AFC DUT conforms to the conditions contained
in the Available Spectrum Inquiry Response and does not exceed

11 emissions limits in adjacent frequencies. PASS

® For AFC DUT whose manufacturer attests to its compliance with rules
for LPI operation, AFC DUT transmit power in the band is less than
CEILING [LPI limits, SP limits contained in the Available Spectrum
Inquiry Response] and does not exceed emissions limits in adjacent

frequencies.

12 If the AFC DUT is Fixed Client, go to Step 13 else Stop the test Test end
N Not
13 The AFC DUT set to Initial Pre-test State. )
applicable
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# Description Results
If needed (see Table 5 declaration), configure the AFC DUT with a temporary
test regulatory identifier (e.g., FCC ID), geographic coordinates, antenna
height, and uncertainty parameters. Not

1 Configure the AFC DUT with AFC System URL and server root certificate. applicable
Trigger the AFC DUT to send to the AFC DUT Test Harness an Available
Spectrum Inquiry Request using either In-band or Out-of-band methods.
AFC DUT sends a valid Available Spectrum Inquiry Request containing the Not

o inquiredFrequencyRange and/or the inquiredChannels fields* applicable
AFC DUT Test Harness validates the presence of mandatory registration Not

10 information applicable
AFC DUT Test Harness sends an Available Spectrum Inquiry Response
containing a list of available frequency ranges and/or channels and the Not

v maximum permissible transmit power in the availableFrequencyinfo and/or applicable
availableChannelinfo fields.
If AFC DUT used Out-of-band method, initiate connection procedure

18 between AFC DUT and SP Access Point by following instructions provided '\_IOt
by the AFC DUT Vendor applicable
Wait for 60 seconds
RF Test Equipment monitors any transmission by the AFC DUT conforms to Not

9 the conditions contained in the Available Spectrum Inquiry Response and applicable
does not exceed emissions limits in adjacent frequencies
AFC DUT is power cycled.
If needed (see Table 5 declaration), configure the AFC DUT with a temporary

20 test regulatory identifier (e.g., FCC ID), new geographic coordinates, antenna ,\_IOt
height, and uncertainty parameters. applicable
Configure the AFC DUT with AFC System URL and server root certificate
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# Description

Results

Wait for 60 seconds
If the AFC DUT does not send an Available Spectrum Inquiry Request, RF
Test Equipment monitors the output of the AFC DUT to verify the AFC DUT

does not transmit above maximum transmit power limits advertised by the Not
2t Standard Power Access Point for Standard Client Devices in the channel and applicable
STOP the test.
If the AFC DUT sends an Available Spectrum Inquiry Request, then
CONTINUE with Step 21
AFC DUT Test Harness evaluates validity of mandatory registration Not
22 information applicable
AFC DUT Test Harness waits for 60 seconds before sending an Available
Spectrum Inquiry Response containing a list of available frequency ranges
and/or channels and the maximum permissible transmit power in the
availableFrequencylnfo and/or availableChannelinfo fields which are
23 significantly different from step 17. '\_IOt
During the 60 seconds wait time, RF Test Equipment monitors the output of applicable
the AFC DUT to confirm that the AFC DUT does not transmit above
maximum transmit power limits advertised by the Standard Power Access
Point for Standard Client Devices in the channel.
If AFC DUT used Out-of-band method, initiate connection procedure
24 between AFC DUT and SP Access Point by following instructions provided '\_IOt
by the AFC DUT Vendor applicable
Wait for 60 seconds
RF Test Equipment monitors any transmission by the AFC DUT conforms to Not
2 the conditions contained in the Available Spectrum Inquiry Response and applicable
does not exceed emissions limits in adjacent frequencies
4.3.1AFCD.SAU Test Vectors
Test Vector Test Category Results
AFCD.SAU Successful spectrum access update PASS
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4.3.2 AFCD.SAU RF Transmit Power Measurement
LPI Mode
SA Reading PSD EIRP PSD FCC
Center Ant
Fr Eid [dBm/MHz] : [dBm/MHZ] EIRP PSD
eq. Gain "
[MHzZ] [MHZ] [dBI] Limit
CHO | CH1 | CH2 | CH3 CHO | CH1 | CH2 | CH3 | [dBm/MHZ]
6795 20 -355 | -4.28 | -3.60 | -2.26 5.24 1.69 0.96 1.64 2.98 5
6715 20 410 | -4.28 | -3.77 | -2.31 5.24 1.14 0.96 1.47 2.93 5
SP AP Mode
SA Reading Power EIRP
Center BW [dBm] An_t [dBm] Max_. EIRP
Freq. [MHz] Gain Limit
[MKiz] cHo | cH1 | cH2 | cu3 | 9B | cyo | cH1 | cH2 | cha | [dBmI
5995 19.01 | 17.56 | 17.82 | 18.48 24.25 | 22.80 | 23.06 | 23.72 34.20
20 5.24
6635 16.24 | 16.53 | 17.67 | 17.68 21.48 | 21.77 | 22.91 | 22.92 34.20
SA Reading PSD EIRP PSD
CFe”ter BW [dBm/MHz] é”.t [dBm/MHz] Mal‘_x.' F.)tSD
[I\;quz] IR [d%lp] [dBnI1r;]I\I/IHz]
CHO | CH1 | CH2 | CH3 CHO | CH1 | CH2 | CH3
5995 6.76 6.03 6.31 7.31 12.00 | 11.27 | 11.55 | 12.55 21.20
20 5.24
6635 7.70 5.89 5.98 7.21 12.94 | 11.13 | 11.22 | 12.45 21.20

Note 1. The path loss between the DUT and the Spectrum Analyzer has been offset and configured in the

Spectrum Analyzer.

Note 2: The antenna gain is 5.24 dBi, and each antenna transmits in its own direction, so they do not correlate

with each other, as declared by the manufacturer.

Note 3: The Max. EIRP Limit and Max. PSD Limit are granted by the AFC DUT test harness in the spectrum

response during testing.
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LPI Mode FCC EIRP PSD Limit 5 dBm/MHz
DUT Center Frequency 6795 MHz, Bandwidth 20 MHz

CHO

0 dem  Offset 24. = RBW 1MHz
de

GF 6.795 GHz 1001 pts

Date 7 APR 2025 22:30°58

= VBW 3MHz Mode Auto Swesp

SA Reading PSD [dBm/MHz]

dBm  Offset 24.4

GF 6.795 GHz

Date 7 APR 2025 223137

CH1

RBW 1 MHz
VBW 3 MHz

1001 pts

CH 2

dé = RBW 1 MHz

GF 6.795 GHz 1001 pts

Dater 7 APR2025 223241

= VBW 3MHz Mode Auto Swesp

Ref Level 53 dem  Offset

GF 6.795 GHz

Date 7 APR 2025 223328

CH 3

= RBW 1MHz
VBW 3MHz Mode Auto Swes

1001 pts
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LPI Mode FCC EIRP PSD Limit 5 dBm/MHz
DUT Center Frequency 6715 MHz, Bandwidth 20 MHz

CHO

0 dem  Offset 24. = RBW 1MHz
de

GF 6.715 GHz 1001 pts

Dater 7 APR 2025 224732

= VBW 3MHz Mode Auto Swesp

SA Reading PSD [dBm/MHz]

dBm  Offset 24.4

GF 6.715 GHz

Date 7 APR2025 224814

CH1

RBW 1 MHz
VBW 3MHz  Mode Au

1001 pts

CH 2

dé = RBW 1 MHz

GF 6.715 GHz 1001 pts

Date 7 APR 2025 224845

= VBW 3MHz Mode Auto Swesp

Ref Level 53 dem  Offset

GF 6.715 GHz

Date: 7 APR 2025 224911

CH 3

= RBW 1MHz
VBW 3MHz Mode Auto Swes

1001 pts
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SP AP Mode Max. EIRP Limit 34.20 dBm
DUT Center Frequency 5995 MHz, Bandwidth 20 MHz
SA Reading Power [dBm]

Ref Level Bm  Offset
I

1001 pts Span 40.7 MHz 9 ) 1001 pts Span 40.7 MHz

Channel Powvier Channel Pov

Bandwidth 20.00 MHz er 17.56 dBm Tx Total 17 dBm

Bandwidth 20.00 MHz wer 19.01 ¢ Tx Total 19.01 dBm

Date 7 APR 2025 223615 Date 7 APR 2025 223738

Ref Level Bm  Offset
= ALt L SWT 1 MHz

Span 40.7 MHz

1001 pts Span 40.7 MHz CF 5.9 ) 1001 pts
Channel Power

Channel Powvier

Bandwidth 20.00 MHz Power 17

Tx Total 17 Bandw Power 18.48 dBm Tx Total 18.48 dBm

Date: 7APR. 2025 223852 Dater 7 APR 2025 22-40°48
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SP AP Mode Max. EIRP Limit 34.20 dBm
DUT Center Frequency 6635 MHz, Bandwidth 20 MHz

CF 6.635
Channel Pow

Bandwidth 20.00 MHz

Date 7 APR 2025 225503

1001 pts

er 16.2

SA Reading Power [dBm]

Span 40.7 MHz

Tx Total 16

4 ¢

Channel Povi

Bandwidth 20.00 MHz

Date 7 APR 2025 225615

1001 pts

Power 16.F

Span 40.7 MHz

CF 6.635
Channel Pow

Ref Level jBm

Bandwidth 20.00 MHz

Date 7 APR 2025 225704

CH 2

B = RBW 300 kHz
VBW 1 MHz

1001 pts

er 17

Span 40.7 MHz

Tx Total 17

7 dBm

CF 6.635 G
Channel Povi

Bandwidth 20.00 MHz

Date 7 APR 2025 225806

1001 pts

Power 17.(

Span 40.7 MHz

Tk Total 17.68 dBm

TEL : 408 9043300

Page Number
Issue Date
Report Version

. 56 of 64
. May 22, 2025
. 01



SPORTON LAB.

AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

SP AP Mode Max. PSD Limit 21.20 dBm/MHz

DUT Center Frequency 5995 MHz, Bandwidth 20 MHz

CHO

RBW 1 MHz
VBW 3 MHz  Mode Au

1001 pts

Date 7 APR 2025 223538

SA Reading PSD [dBm/MHz]

Ref Level 2 Bm  Offset 24.
1008 SWT

CH1

= RBW 1MHz
= VBW 3MHz Mode Auto

1001 pts

CH 2

RBW 1 MHz
VBW 3 MHz  Mode Au

GF 5,995 GHz 1001 pts

Date 7 APR 2025 223907

GF 5,995 GHz

Dater 7 APR 2025 224025

CH 3

= RBW 1MHz
= VBW 3MHz Mode Auto

1001 pts
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SP AP Mode Max. PSD Limit 21.20 dBm/MHz
DUT Center Frequency 6635 MHz, Bandwidth 20 MHz

CHO

0 dem  Offset 24. = RBW 1MHz
de

GF 6.635 GHz 1001 pts

Date 7 APR 2025 225338

= VBW 3MHz Mode Auto Swesp

SA Reading PSD [dBm/MHz]

dBm  Offset 24.4

GF 6.635 GHz

Date 7 APR 2025 225555

CH1

RBW 1 MHz
VBW 3 MHz

1001 pts

CH 2

dé = RBW 1 MHz

1001 pts

Dater 7 APR 2025 2256 44

= VBW 3MHz Mode Auto Swesp

Ref Level 53 dem  Offset
= ALt

Date 7 APR 2025 225750

CH 3

= RBW 1MHz
VBW 3MHz Mode Auto Swes

1001 pts
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4.4 Unsuccessful spectrum access update

# Description Results
1 If the AFC DUT is Standard Power Access Point, go to Step 2, else go to Step 12 j:ptz
AFC DUT set to Initial Pre-test State.
If needed (see Table 5 declaration), configure the AFC DUT with BSS parameters
per Table 9 and a temporary test regulatory identifier (e.g., FCC ID), geographic
2 coordinates, antenna height, and uncertainty parameters. Done
Configure the DUT with AFC System URL and server root certificate.
Trigger the DUT to send to the AFC DUT Test Harness an Available Spectrum
Inquiry Request using either In-band or Out-of-band methods.
AFC DUT sends a valid Available Spectrum Inquiry Request containing the
3 inquiredFrequencyRange and/or the inquiredChannels fields. PASS
4 AFC DUT Test Harness validates mandatory registration information PASS
AFC DUT Test Harness sends an Available Spectrum Inquiry Response
containing a list of available frequency ranges and/or channels and the
> maximum permissible transmit power in the availableFrequencyinfo and/or pone
availableChannelinfo fields.
Throughout the Step 2 to 5, RF Test Equipment monitors the output of the AFC
DUT to confirm that the AFC DUT does not transmit:
® Inthe band if the AFC DUT supports only SP operation
Or
®  Above LPI limits for AFC DUT whose manufacturer attests to its
compliance with rules for LPI operation
Wait for 60 seconds
RF Test Equipment monitors any transmission by the AFC DUT conforms to
° the following: PASS
®  [For SP only operation, AFC DUT conforms to the conditions contained in
the Available Spectrum Inquiry Response and does not exceed
emissions limits in adjacent frequencies.
For AFC DUT whose manufacturer attests to its compliance with rules for LPI
operation, AFC DUT transmit power in the band is less than CEILING [LPI
limits, SP limits contained in the Available Spectrum Inquiry Response] and
does not exceed emissions limits in adjacent frequencies
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# Description Results
AFC DUT is power cycled.
If needed (see Table 5declaration), configure the AFC DUT with a temporary
7 test regulatory identifier (e.g., FCC ID), new geographic coordinates, antenna Done
height, and uncertainty parameters.
Configure the AFC DUT with AFC System URL and server root certificate.
Wait for 60 seconds
® |[f the AFC DUT does not send an Available Spectrum Inquiry Request,
RF Test Equipment monitors the output of the DUT to verify the
following and STOP the test:
B For SP only operation, AFC DUT does not transmit in the band,
8 B For AFC DUT whose manufacturer attests to its compliance with PASS
rules for LPI operation, the AFC DUT does not transmit above LPI
limits.
® If the AFC DUT sends an Available Spectrum Inquiry Request, then
CONTINUE with Step 8
9 AFC DUT Test Harness evaluates validity of mandatory registration PASS
information.
AFC DUT Test Harness sends an Available Spectrum Inquiry Response
10 indicating that no frequency ranges and/or channels are available. bone
Throughout Step 7 to 10 and subsequent to Step 10 Test Equipment
monitors the output of the AFC DUT to confirm that:
11 For SP only operation, AFC DUT does not transmit in the band. PASS
For AFC DUT whose manufacturer attests to its compliance with rules for LPI
operation, the AFC DUT does not transmit above LPI limits.
12 If the AFC DUT is Fixed Client, go to Step 13 else Stop the test Test end
13 The AFC DUT set to Initial Pre-test State. Not
applicable
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# Description Results
If needed (see Table 5 declaration), configure the DUT with a temporary test
regulatory identifier (e.g., FCC ID), geographic coordinates, antenna height,
and uncertainty parameters. Not

1 Configure the AFC DUT with AFC System URL and server root certificate. applicable
Trigger the AFC DUT to send to the AFC DUT Test Harness an Available
Spectrum Inquiry Request using either In-band or Out-of-band methods.
AFC DUT sends a valid Available Spectrum Inquiry Request containing the Not

o inquiredFrequencyRange and/or the inquiredChannels fields* applicable
AFC DUT Test Harness validates the presence of mandatory registration Not

10 information applicable
AFC DUT Test Harness sends an Available Spectrum Inquiry Response
containing a list of available frequency ranges and/or channels and the Not

v maximum permissible transmit power in the availableFrequencyinfo and/or applicable
availableChannelinfo fields.
If AFC DUT used Out-of-band method, initiate connection procedure

18 between AFC DUT and SP Access Point by following instructions provided '\_IOt
by the AFC DUT Vendor applicable
Wait for 60 seconds
RF Test Equipment monitors any transmission by the AFC DUT conforms to Not

9 the conditions contained in the Available Spectrum Inquiry Response and applicable
does not exceed emissions limits in adjacent frequencies
AFC DUT is power cycled.
If needed (see Table 5 declaration), configure the AFC DUT with a temporary

20 test regulatory identifier (e.g., FCC ID or IC ID), new geographic coordinates, ,\_IOt
antenna height, and uncertainty parameters. applicable
Configure the AFC DUT with AFC System URL and server root certificate
Wait for 60 seconds
If the AFC DUT does not send an Available Spectrum Inquiry Request, RF
Test Equipment monitors that the AFC DUT does not transmit above

21 maximum transmit power limits advertised by the Standard Power Access ’\_IOt
Point for Standard Client Devices in the channel., applicable
If the AFC DUT sends an Available Spectrum Inquiry Request, then
CONTINUE with Step 22 else STOP the test

TEL : 408 9043300 Page Number : 61 of 64
Issue Date . May 22, 2025
Report Version 101



SPORTON LAB.

AFC DEVICE (DUT) TEST REPORT

Report No. : F3250217007

# Description Results
AFC DUT Test Harness evaluates validity of mandatory registration Not
22 information. applicable
AFC DUT Test Harness sends an Available Spectrum Inquiry Response Not
23 indicating that no frequency ranges and/or channels are available. applicable
If AFC DUT used Out-of-band method, initiate connection procedure
24 between AFC DUT and SP Access Point by following instructions provided NOt
by the AFC DUT Vendor applicable
Wait for 60 seconds
RF Test Equipment monitors that the AFC DUT does not transmit above Not
25 maximum transmit power limits advertised by the Standard Power Access applicable
Point for Standard Client Devices in the channel.
4.4.1 AFCD.UAU Test Vectors
Test Vector Test Category Results
AFCD.UAU Unsuccessful spectrum access update PASS
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45 Unsuccessful server validation

# Description Results
The AFC DUT set to Initial Pre-test State.
If needed (see Table 5 declaration), configure the AFC DUT with BSS

parameters per Table 9 and a temporary test regulatory identifier (e.g., FCC ID),

geographic coordinates, antenna height, and uncertainty parameters.

Configure the AFC DUT Test Harness with TLS configuration that is the same as

the default configuration defined in Section 2.3.1 except for the following:

® Run 1: A different server certificate (and private key) with SAN domain
name entry "badafc.com” (i.e. that does not match AFC system URL's
domain name); signed by the same root certificate as per Section 2.3.1

® Run 2: A different server certificate (and private key) where all attributes
other than Public Key are the same as the server certificate per Section
2.3.1, but the certificate is signed by a different root certificate

® Run 3: A different server certificate (and private key) with SAN domain
name entry "wfatestorg.org"” only (i.e. SAN domain name only matches
suffix of AFC server's hosthame); signed by the same root certificate as per
Section 2.3.1

1 Done

® Run 4: A different server certificate (and private key) where all attributes
other than Public Key are the same as the server certificate per Section
2.3.1 signed by the same root certificate as per Section 2.3.1, but the server
certificate is revoked as indicated in stapled OCSP response

® Run 5: Same configuration as per Section 2.3.1, except OCSP stapling is
disabled and CRL/OCSP servers are not available

® Run 6: Same configuration as per Section 2.3.1, except stapled OCSP
response has expired and CRL/OCSP servers are not available

® Run 7: Same configuration as per Section 2.3.1, except only the TLS cipher
suite "eNULL" (no encryption) is enabled

® Run 8: N/A (same configuration as per Section 2.3.1)

Configure the DUT with the AFC System URL and the following root certificate:

® Runs 1-7: Root certificate as per Section 2.3.1

® Run 8: No root certificate

Trigger the DUT to send to the AFC DUT Test Harness an Available Spectrum

Inquiry Request.
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# Description Results
) AFC DUT Test Harness waits 10 seconds, and verifies no Available Spectrum PASS
Inquiry Request is sent to it.
3 Steps 1 and 2 are repeated for each of the remaining Runs PASS
4.5.1AFCD.USV Test Vectors
Test Vector Test Category Results
AFCD.USV Unsuccessful server validation PASS
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Appendix A. Setup Photographs
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Appendix B. AFC DUT Test Logs and Tool Report

) Test Case Test ) o Test
Section FCC Requirement Short Description
ID Description Result
47 CFR Section Transmit only as instructed by
15.407(k)(1) AFC System
47 CFR Section Register with AFC System prior
15.407(k)(8)(i) to initial transmission
47 CFR Section Provide required registration
Successful 15.407(k)(8)(ii) parameters
registration 47 CFR Section Registration either directly or
and 15.407(k)(8)(iii via prox
4.1 AFCD.RSA (B ProXy PASS
spectrum Determination of appropriate
47 CFR Section ] o
access . channel configuration implied
15.407(I)(ii)
request by AFC System response
Must contact an AFC system at
least once per day to obtain the
47 CFR ) .
) latest list of available
15.407(k)(8)(iv) ) )
frequencies and the maximum
permissible power
Note: For AFCD.RSA test logs, please refer to section B.1.
) Test Case Test ) - Test
Section o FCC Requirement Short Description
ID Description Result
47 CFR Section Transmit only as instructed by
Unsuccessful | 15.407(k)(1) AFC System
registration 47 CFR Section Register with AFC System prior
and 15.407(k)(8)(i) to initial transmission
4.2 AFCD.USA PASS
spectrum 47 CFR Section Provide required registration
access 15.407(k)(8)(ii) parameters
request 47 CFR Section Registration either directly or
15.407(k)(8)(iii) via proxy

Note: For AFCD.USA test logs, please refer to section B.2.
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Test Case Test Test
Section o FCC Requirement Short Description
ID Description Result
47 CFR Section Register with AFC System after
15.407(k)(8)(i) change of location
Successful
. Update AFC System upon
spectrum 47 CFR Section ) )
4.3 AFCD.SAU . change of registration PASS
access 15.407(k)(8)(ii)
parameters
update
47 CFR Section Report location and uncertainty
15.407(K)(9)(i) from power-off condition
Note: For AFCD.SAU test logs, please refer to section B.3.
) Test Case Test i o Test
Section o FCC Requirement Short Description
ID Description Result
47 CFR Section Register with AFC System after
15.407(k)(8)(i) change of location
Unsuccessful
_ Update AFC System upon
spectrum 47 CFR Section . )
4.4 AFCD.UAU ) change of registration PASS
access 15.407(K)(8)(ii)
parameters
update
47 CFR Section Report location and uncertainty
15.407(k)(9)(i) from power-off condition
Note: For AFCD.UAU test logs, please refer to section B.4.
) Test Case Test ) - Test
Section o FCC Requirement Short Description
ID Description Result
Incorporate adequate security
Unsuccessful . .
47 CFR Section measurements to prevent it
4.5 AFCD.USV | server . PASS
o 15.407(k)(8)(v) from accessing AFC systems
validation
not approved by the FCC
Note: For AFCD.USV test logs, please refer to section B.5.
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B.1. Successful registration and spectrum access request (RSA)

B.1.1. AFC DUT Compliance Test Report — 20MHz

AFC DUT Compliance Test Report

DUT Information
AFCDUT Syztem Standard Power AP
DUT Vendor Name Fortinet
DUT Produet Model FortiAP 441K
Test Result

1540701, 15.40T&)ENE), 15 407X 8)0H), 15407k (B, CT AFC 8P AP AFCDRSAS] FrequemeyChannel J0MHz 10625 1 (Successful rezistration and PASS
13 407(1)0u), 13 407N EN ) spectrum access reguast) ;

Test Measurements

TeatResult:

TestCazeName: CT_AFC_SP_AP AFCDRSA3] FrequencyChannel 20MHz 10625 1 {Succezz=ful regiztration and spectrum accesz request)

Band:6CHz
i AFC DUT transmit with standard power in the band
AFC_DUT_SP_OPERATION bafors the S i falze PASS
AFC_DUT_SEND_SPECTRUM INQUIRYREQUEST. 1 2FC DUT sends an Available Spectram Inquiry true PASS
AFC_DUT_SPECTRUM INQUIRYREQUEST VALID_1 Valid mandatory registration information frue PASS
AFC DUT transmit power in the band is less than
CEILINGILPI limits (3 dBm/MHz PSD) ., SP lmits
AFC DUT_CONFORM_SPECTRUM INQUIRYRESPONSE_1 (17 dBa R Ho PSD 343 dhim BIRD) 41 § i PASS
Feponss] on channel 45 bandwidth 20
AFC_DUT_CONFORM_ADJACENT_FREQUENCIES_EMISSIONS LINVITS 1 | AFC DUT conforms to not exceed emissions kmits | 4, PASS
adjacent frequencies
AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST. 2 2FC DUT sends an Available Spectram Inquiry true PASS
AFC_ DUT_SPECTRUM DNQUIRYREQUEST VALID_2 Valid mandatory registration information frue PASS
AFC DUT transmit power in the band = less than
CETLINGILE] limite (3 dBm AT PSD), 5P limits
AFC DUT_CONFORM_SPECTRUM INQUIRYRESPONSE 2 LR Wt v r o PASS
Reponse] on channel 157 bandwidth 20.
AFC_DUT_CONFORM_ADJACENT_FREQUENCIES_EMISSIONS LINVITS 2 | AFC DUT conforms to not exceed emissions kmits | 4, PASS
adjacent frequencies
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seanran as. AFC DEVICE (DUT) TEST REPORT Report No. : F3250217007

B.1.2. AFC DUT Compliance Test Report — 40MHz
AFC DUT Compliance Test Report

DUT Information
AFC DUT System Standard Power AP
DUT Vendor Name Faortinet
DUT Produet Model FortiAP 41K
Test Result

154070610, 15,4070 8NE), 15 A0TRXSIi), 15 4070)(R)id), CT AFC SP AP AFCDRSA3] FrequencvChanmel 40MHz 10626 1 (Successful registration and PASS
15.407713011), 15.407()(8)r) ‘spectrum access request) -

Test Measurements

TestCazeName: CT_AFC SP_AP AFCDRSAJ] FrequencyChannel 40MHz 10626 1 (Swceessfuol registration and spectrum access request)
TeztRezult: PASS
Band:6GHz

AFC DUT transmut wath standard power in the band

AFC DUT_SP_OPERATION batwe tia e o fakee PASS
AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST 1 AFC DUT sends an Available Spectrum Inguiry true PASS
AFC DUT_SPECTRUM INQUIRYREQUEST VALID 1 Valid mandatory registration information troe PASS

AFC DUT transmit power in the band is laas than

CEILIN( irmite (3 dBm/MHz PSD) ., SP Limits
AFC_DUT_CONFORM_SPECTRUM INQUIRYRESPONSE_1 (17.5 dBre/MHz PSD, 33.5 dBm EIRP) in Spectnm | true PASS
Reponse] on channe] center fraquency index 73
bandwidth 40.
AFC_DUT_CONFORM_ADJACENT_FREQUENCIES_EMISSIONS_LIMITs | | AFC DUT conforms to not exceed emissions lmits in | 4 PASS
ljacent fraquenciss
AFC_DUT_SEND_SPECTRUM_INQUIRYREQUEST 2 Qﬁ;ﬂ'r sends an Avzilable Spectrum Inguiry true PASS
AFC_DUT_SPECTRUM _INQUIRYREQUEST VALID 2 Valid mandstory registration information troe PASS

AFC DUT transmit power in the band is laas than
CEILING{LPT limits (3 dBm/MHz PSD) , SP limits

AFC_DUT_CONFORM,_SPECTRUM DNQUIRYRESPONSE 2 {155 dBm \MHz PSD, 31.5 dBm FIRE) in Spectrum | rus PASS
Reponss] on channel center fraquancy mdex 19
bandwidth 40.

AFC_DUT_CONFORM_ADJACENT FREQUENCIES EMISSIONS LIVITS 2 | #FC DUT conforms to not exceed emissions limits n | ), PASS
adjacent frequencies
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